BROTHER INDUSTRIES, LTD.

* BAS-326EL22-! .

MADE IN JAPAN

1. E4E

/ For Heavy-weight Materials

L 2. RN A
/ For Medium-weight Materials




0O
—

)
w

IN—Y Ty ZHRBAIZELT

L CDAERIIE. 1999F8AN T —RICETWVWTHEREZ R EHEDOT T,
BRI TFEL LICRHTE SN 388760 T,
MBS THRT 38R, L I BETRLTBY T,

= R
ALERBR 1 U EheRE@ERE) ... 55
B. - -sH4EA®E ... ............ 5 U2 .Bhem@mEmA) ... 57
CEURBRR 9 V.7 4y FIRTREBEE
C2.EZUBMR ... 11 (AT 3888 .o 59
s ISRl s srassmmemErEss 3 W. 7045 -
CA.FEVBFRHA T3 B&E ..... 15 (7388 ... 61
C5. EXURBMR((F T o8& ..... 17 X. 74 K)X—7 17 NEBRR
DT EAER 19 (7% 2 B8 onccesssmne 61
E. T#ABAE ... ... 21 Y. PR T NEREBRAR
i L LR =
FLARERBRRIR . 25 g 63
G. RBUEE .. 27 AA1HEBMEERR
<~ LERBE
HoOREEE 29 (47 % 8 B8R} wassrsemman o 65
JREDUBME . AA2 . TRENERIR
B4 BT = (£ 52 88 67
K., RIABEE 35 B ——
AA3. RE 3
L.éfaﬁfﬁxﬁaﬁ...: ................ 37 75 o S BBEY 69
M~i“*“””*v7X%ﬁ - 39 EEEME 71
N'fifﬁ """""" S 0 B Gal F—UBE~EE ... 75
P. & -Lnnﬁaﬁ“& e 47 Gad H— UEE—EE 27
Q. MHEMBUERE ..o 9 o wmEsan i
Re 70> REARBR 49 . 56
S IBME/NZIVER . 51
T.BEARERR ... 53



ii

Notes for using this parts book

1. This book was prepared based on information available in August 1999,
2. Parts are subject to changes in design without prior notice.

3. Partssupplied as complete assemblies are circled by a dotted line

c1.
c2.
C3.
ca.
5.

| mal N

ittty
r I
Lmmmmu

CONTENTS
- MIAEHIAE BAAY oo - con o smvan v 5 sun o g 1 Q. Synchronizer ... ... .. ....... .. .. ...
B . Uppershaft and needle bar R. Printed circuit board mechanism .......
mechanism ... ... .. 5
' S. Operation panel mechanism ..........
Feed mechanism ... .............. .. 9
T. Foot switch pedal mechanism .........
Feed mechanism ..... .. ... ......... 11
U1. Powertable (ForonlyJapan) ..........
Feedmechanism ....... .............. 13
U2. Power table (For Export) ..............
Feed mechanism (Option parts) ........ 15
V. Thread wiper set (Option parts) ........
Feed mechanism (Option parts) ........ 17 :
W. Programmer (Optionparts) ...........
. Work clamp lifter mechanism ...... ... 19
X . Wide perfect device (Option parts) . ....
. Lower shaftmechanism ............... 21
Y . Inner clamping device (Option parts) ...
. Lubrication ...c.onnien s i i i, vaen s 25
AA1 . Auxiliary device (Option parts) ........
. Threading mechanism ................ 27 '
AA2 . Auxiliary device (Option parts) ........
. Bobbinwinder mechanism ............ 29
AA3 . Auxiliary device (Option parts) ........
. Thread trimmer mechanism ........ ... 31
Z. ACCESSONI®S .. ...,
. Thread wiper mechanism ......... . ... 35 .
Gal. Gaugepartsbist ............. ... ......
. Thread nipper mechanism ............ 37 _
Ga2. GaugepartsList ......................
. Control box mechanism ............... 39
Wa. Warninglabels ..................
. Air pressure mechanism ....._ ... ...... 43
Index .. ... ...,
. Power supply equipment mechanism ... 47

uw z2 =



Hinweise zur Verwendung dieser Teileliste

1. Dieses Buch basiert auf den Informationen vom August 1999.
2. Modellanderungen sind vorbehalten.
Die Teile, die als kompletter Satz geliefert werden, sind mit einer ___ 1
gestrichelten Linie umrandet.
A . Maschinengehduse .............. s 5 4 1 R. Leiterplatten .................cc......
B. Obere Welle und _ S. Schaltkasten ............ ... ...
Nadelstangenvorrichtung ............ 5 )
T. FuBbetatigung ............coovuvii.t.
C1. Transportvorrichtung ................. 9
U1l. Motorgestell ... . ... ... ... .......
C2. Transportvorrichtung ................. 11
U2. Motorgestell ............. . ... .. ...
C3. Transportvorrichtung ................. 13 .
V . Fadenspannvorrichtung
C4 . Transportvorrichtung (Sonderzubehory ... . ... ...,
{(Sonderzubehor) .................... 15 . .
W . Programmiervorrichtung
C5. Transportvorrichtung (Sonderzubehér) ... ... ... ..
{Sonderzubehdr) ......... ... ... ..... 17 ‘ '
X . Wide-perfect-Vorrichtung
D. Stoffhalterheber ... .................. 19 (Sonderzubehdr) ... ... ...
E. UntereWelle ... . ... ............. 21 Y . Innere Feststellvarrichtung
. Sonderzubehér) ....................
F.Schmierung ..........ccoiieiiiaaaain. 25 ( )
: AA1 . Hilfsvorrichtung (Sonderzubehdr) ...
G . FadenfUhrungsvorrichtung ........... - 27 e gl rzu )
A2 . Hilf icht hér) .....
R 71 9 A Higworrchtung (Sonderzubehor)
- , AA3 . Hilfsvorrichtung (Sonderzubehér) .. ...
J. Fadenabschneidevorrichtung ......... 31 ! ung { 24 )
. , Z.Zubehdr ...
K. Fadenwischvorrichtung ............... 35
) Gal. Lehrenliste ... .. ... .. ... ... ...
L. Fadenspannvorrichtung .............. 37
2. Lehrenliste ........ ... ..cciiiiiia.
M. Schaltkasten ......................... 39 ~ ©a2- Lehrenliste
Wa . Warnschilder ........................
N LUFAIUCK s eee e 43 a. vvarnsenl
Verzerzeichnis . ......................
P. Stromversorgung  ..............0. . 47
Q. Synchronisator ... ... ... ... . o 49

i1



iv

1

C2.
C3.
4.

C5.

-._Im-nmU

- =z 2 -~ =

Notes sur l'utilisation de ce manuel de
pieces détachées

Ce manuel a été fait d’aprés les renseignements valables au mois de Aot 1999
Les piéces peuvent étre sujettes a des modifications sans préavis.
Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trait

——————

pointillel____! .

TABLE DES MATIERES

. Corpsdelamachine .................. 1 R. Circuitsimprimés ... ... ... ... ...
- Mécanisme de arbre supérieur et barra S. Mécanisme du boitier de contréle ... ..
aaiguille ....... ... ... .. ... 5 o
T. Mécanismedelapédale ... ...........
. Mécanisme de I’entrainement ......... 9 L .
U1. Mécanisme du plateau de la machine
Mécanisme de |'entratnement ......... 11 L )
U2. Mécanisme du plateau de la machine
Mécanisme de |'entrainement ......... 13 L o
V. Mécanisme de tire-fil
Mécanisme de ['entrainement (Pigcesenoption) ............ ... .. ...
(Piecesenoption) .................... 15

W. Programmateur (Piéces en option) ... ..
Mécanisme de I"entratnement , . )
(Piecesenoption) .................. .. 17 X. Dispositif de perfection large

(Pigcesenoption) ....................
. Releveurde pinceur .................. 19 . L e
Y . Dispositif de griffe intérieure
. Mécanisme de l'arbre inférieur ...... . 21 (Pigcesenoption) ....................
. Lubrification ... ... . .. L 25 AA1. Dispositif auxiliaire
{Piecesenoption) ....... .. ........ ...
. Mécanisme dei’enfilage ... .. ... ...... 27 P
, ) AAZ . Dispositif auxiliaire
. Mécanisme dubobineur .............. 29 (Pigcesenoption) ....................
. Mécanisme de coupe-fil ... .. SR G 31 AA3 . Dispositif auxiliaire
. Mécanisme de tire-fit . ............. ... 35 (Pigcesenoption) ....................
. Mécanisme de pince-fil ............... 37 Z. Accessoires ... ...
. Mécanisme du boitier de contréle ..... 39 Gal. Liste desPiecesdecartment ...........
. Mécanisme de la pression d'air .. ... ... 43 Ga2. Liste des Piéces decartment ...........
. Mécanisme de I'equipment en Wa . Etiquettesd'avertissement .........._.
alimentation électrique .............. 47 INdeX oo
. Synchronisateur .. ....... ... ... ...... 49



Notas para usar este Manual de Piezas

Este libro ha sido compilado basdndose en los datos de que se disponia en agosto
1999.
Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea

o ————

punteada! i

1.
c2.
3.
4.

5.

. Cuerpo delamaquina

. Mecanismo del eje inferior
. Lubricacién

. Mecanismo del enhebrado

—_————l

INDICE

. Mecanismo del eje superior y la barra

de aguaja

Mecanismo de la alimentacion

Mecanismo de |la alimentaciéon

Mecanismo de la alimentacién

Mecanismo de la alimentacién
(Piezas opcionales)

Mecanismo de la alimentacion
{Piezas opcicnales)

. Mecanismo del levantador del

prensor

H. Mecanismo del devanador dela

A —

v z =2 -

. Mecanismo del limpiador de hilo

. Mecanismo de la caja de controles

. Mecanismo de la presién de aire

canilla

. Mecanismo de la cortadurade hiros .. ..

. Mecanismo de la mordaza para hilo .. ..

. Mecanismo del equipo de alimentacién

de corriente

—_4 w = L

AA3.

- Sincronizador
. Tableras de circuitos impresos
. Mecanismao del caja de controles
. Mecanismo del pedal
uit.
Uz2.

. Programador (Piezas opcionales)

. Accesorios
Gal.
Gaz.

. Etiquetas de advertencia

Mecanismo de la mesa de la maquina

Mecanismo de [a mesa de laméquina

. Mecanismo del limpiador de hilo

(Piezas opcionales)

. Dispositivo de ancho prfecto

(Piezas opcionales)

. Dispositivo prensor interior

(Piezas opcionales)

. Dispositivo auxiliar

(Piezas opcionales)

. Dispositivo auxiliar

(Piezas opcionales)

Dispositivo auxiliar
(Piezas opcionales)

Lista d'ePiezas de calibradores

Lista d'ePiezas de calibradores

Indice



. £4&B5% / Machine body / Maschinengeh use / Corps de la machine / Cuerpo de la m quina

151-V26-050




A . 1R / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la méaquina

REF.NO. CODE Q'TY = NAME OF PARTS Y|
4 104450109 1| a8 RUBBER CAP, 8
5 117934009 1|dhtr135 RUBBER CAP, 13.5
6 117934009 1| at135 RUBBER CAP, 13.5
7 140392009 241075 OILCAP
10 104450109 1dat>r8 RUBBER CAP, 8
11 117934009 1|d4at:r135 RUBBER CAP, 13.5
13 544309109 [B A7 S, FAT FRAME SIDE COVER
14 062711212 {. 4|3+ ~23476-32X12 SCREW, PAN SM4.76-32X12
15 544313001 1oy 573 BELLOWW ASSY
16 548534009 1XF2UEHIN-L7 3 X-FEED BRACKET COVER ASSY, L
17 548537009 1 XF 7S hit—RT 2 X-FEED BRACKET COVER ASSY, R
18 062680612 2|+ ~N134.37-40X6 SCREW, PAN SM4.37-40X6
19 106629002 413 A 33437 SCREW, SM4.37
20 S42750109 NAT875 FACE PLATE ASSY
20-1 542751009 1N\ A14 FACE PLATE
20-2 542752000 IREIPE - FADE B2 PACKING, FACE PLATE
20-3 117934009 2|3 Lt 135 RUBBER CAP, 13.5
21 062711012 3|+ ~3476-32X70 SCREW, PAN SM4.76-32X10
22 $44494001 1|\FPArH—F238 EYE GUARD ASSY, B
22-1 $44483001 1|FI3mn.o3 HINGE ASSY
22-2 544485001 1W\FaH-FK EYE GUARD
22-3 061660806 2| 2 3318-40%8 SCREW, FLAT SM3.18-40X8
22-4 021660102 2|+ r12318 NUT, 15M3.18
22-5 025030232 2|leSH¥HrFa3 WASHER, PLAIN M 3
22-6 544487001 1\ 71H—F+HI4—B EYE GUARD HOLDER, B
22-7 062670512 2|+~ 11357-40X5 SCREW, PAN SM3.57-40X5
23 062670612 2|F ~3357-40X6 SCREW, PAN $M3.57-40X6
24 $10030002 Hrxavhi—93 SHUTTLE RACE COVER ASSY
25 145480101 2|42 2635 SHOULDER SCREW, SM6.35
26 109239002 2|F IRz HHx WASHER, WAVE SPRING
27 $37920009 1 B = FAS THREAD TAKE-UP COVER
28 062680612 1|+ ~a4.37-90x86 SCREW, PAN SM4.37-40X6
29 548539001 1{326LND 14K 1 2 AUXILIARY PLATE, 326L
30 106629002 Bl AxTa37 SCREW, SNM4.37
31 502445001 N1 H—H—F FINGER GUARD
32 025350332 2|lE5FHA A 135 WASHER, PLAIN L 3.5
33 $20164009 1|dht13 RUBBER CAP, 13
34 $17803001 Nheryhin-— STEPPING COVER
35 107321003 1|8 %2476 SHOULDER SCREW, SM4.76
36 107017002 VFanzHHx WASHER, WAVE SPRING 6.45
37 129986001 1|vv3 322357 SCREW, SM3.57
38 542758001 1|soLF 754 OIL PAN, SOL
39 062400612 2 |F~amaxe SCREW, PAN M4X6
42 117936009 Iidatres RUBBER CAP,9.4
43 104450109 2ldAt8 RUBBER CAP, 8
101 544317009 1|~ k3260 BED, 326 L
102 018082022 4|7+ KN F8X20 BOLT, SOCKET M8X20
103 548540109 110y F326ELR BED, 326EL-R
104 018082022 417+ K+ 8X20 BOLT, SOCKET M8X20
105 S44606001 PXT—JF 1 AN—-HL SPACER
106 018501622 2|7 +HE N F5X16 BOLT, SOCKET M5X16
107 018501222 2{7FHI k5x12 BOLT, SOCKET M5X12
111 544320001 PN KHIN—LF BED COVER, LF
112 062681212 1{F~m437-40%12 SCREW, PAN SM4.37-40X12
113 519736001 11717 —453 COLLAR, 4.5
114 544321001 1|~ R#IN—RF BED COVER, RF
115 062681212 1|{+~=437-40%x12 SCREW, PAN SM4.37-40X12
116 $19736001 1|hS5—4a5 COLLAR, 4.5
117 $44387009 {2 FH/N—LR BED COVER, LR
151-V26-050



A . E4&B% / Machine body / Maschinengeh use / Corps de ia machine / Cuerpo de la m quina

151-V26-050




A . E=16E3{% / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY ErAAf NAME OF PARTS RV
118 106629002 2| xxazy SCREW, 5M4.37
119 062680812 1|#~0437-40%8 SCREW, PAN 5M4.37-40X8
120 062680812 1]+ ~32437-40%8 SCREW, PAN S\V14.37-40X8
121 544322101 PAE /AR AR g COVER SUPPORT, F-BRACKET
122 062761012 4|#2595-28X10 SCREW, PAN SM5.95-28X10
920 544629001 t|ex—7 LABEL, E

151-v26-050



B. £# - $H#EBI{% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/M canisme de arbre sup rieur et barra  aiguille / Mecanismo del eje superior y la barra de aguaja

e e e o s ori

| < wEmERAm
/ For Medium & Heavy-weight materials >

20**|-

N “ #7% 2>/ OPTION PARTS "
21— | _

o4 ’ _ / For Extra heavy-weight materials >

151-V26-123



B. _L#h - £t4E B8 {% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille/ Mecanismo del eje superior y la barra de aguaja

REF.NO. CODE |07y T NAME OF PARTS RM|
1 542830001 1y UPPER SHAFT
2 545147001 "oz 2OvrEss CRANK ROD ASSY
2-1 144712001 2| 23478 SCREW, SM4.76
3 542754001 17948001 UPPER SHAFT BUSH, L
4 014780622 HF7Fr xR T6350 K3 SETSCREW, SOCKET (CP) SMB.35
5 140726000 V22 o7 #80M UPPER SHAFT BUSH, M
6 072630260 {7 U 2 S 6302vV BALL BEARING, 6302vV
7 048150142 A7 935015 RETAINING RING, EXTERNAL C15
8 538035109 17— U7z PULLEY ASSY
9 014760622 2{7F F AR T595 SET SCREW, SOCKET SM5.95
10-1 152231000 (B AV i P THREAD TAKE-UP CRANK
11 100250001 1|2 %9714 SCREW, SM7.14
12 014770622 2|7 F A RTB357HE SET SCREW, SOCKET (CP) SM6.35
13-1 101706001 1| b xx635 SET SCREW, SM6.35 _
14-1 543984001 LR PASTE: o B PRV s B THREAD TAKE-UP LEVER SET
14-1-1 543982001 T|l7>xE22 32 THREAD TAKE-UP LEVER ASSY
14-1-2 152236001 1|1 7>ExHHT sy THREAD TAKE-UP SUPPORT SHAFT
114-1-3 152237101 LR TAWE o Rs 8 BPL 7 NEEDLE BAR CRANK
14-1-4 132051001 1+¥ 5323570 SCREW, FLATSM3.57 L
14-1-5 S$43689001 1 ESLhn NEEDLE BAR CONNECTING ROD
14-1-6 $42756001 AN v - 3 CLAMP, NEEDLE BAR
14-1-7 062680712 1|+ ~N2437-40X7 SCREW, PAN SM4.37-40X7
15 014780622 WP+ R ARTVB357KE SET SCREW, SOCKET {CP) SM&.35
16 102630001 IR TAVE: iy 0 o d R e g SLIDE BLOCK, N-BAR GUIDE
17 537927000 TR P+ NEEDLE BAR GUIDE
18 100242003 2| A%T357 SCREW, SM3.57
19 155578000 2[d4k272 RUBBER CAP, 7.2
20 502269001 AV E >, NEEDLE BAR
21 144458001 1WFHEY YL bAZYI57 SET SCREW, SM3.57
22 152242001 MRS A%ILU NEEDLE BARBUSH, U
23 152243001 U RS X 20D NEEDLE BAR BUSH, D
<FhEMH > < For Medium-weight materials >
24 107415016 f13 %21 DPXS NEEDLE, DPX5 (#16)
<EHE> < For Heavy-weight materials >
24 145646021 1122 2n)pPx17 NEEDLE, DPX17 (#21)
"FTLaLER " “ OPTION PARTS "
<HEEMH > < For Extra heavy-weight materials >
10-2 154623000 WY UTFA2598B THREAD TAKE-UP CRANK, B
11 100250001 1| 423714 SCREW, SM7.14
12 014770622 2{PHF AR TBI5TAEER SET SCREW, SOCKET (CP) SM6.35
13-2 123006001 1| r AR 26357 K3 SETSCREW, (CP) SME.35
14-2 543985001 I TAVE AV, BB 2 THREAD TAKE-UP LEVER SET, B
14-2-1 543982001 1|7 Ex72 THREAD TAKE-UP LEVER ASSY
14-2-2 152236001 |R EaV <P & e ey THREAD TAKE-UP SUPPORT SHAFT
14-2-3 154624101 Tn)Fo2578 NEEDLE BAR CRANK, B
14-2-4 132051001 T +HFRT357L SCREW, FLATSM3.57 L
14-2-5 543689001 (R VALV Sy RV, B NEEDLE BAR CONNECTING ROD
14-2-6 S$42756001 AR X2 CLAMP, NEEDLE BAR
14-2-7 062680712 1]+~ 1437-40X7 SCREW, PAN SM4.37-40X7
24 107415009 113 22 n1JDPXS5 NEEDLE, DPX5 (#9)
24 107415011 1{3 /) DPXS NEEDLE, DPX5 (#11)
24 107415014 1{2 221 DPXS NEEDLE, DPX5 {(#14)
24 107415018 113 2> 1jpexs NEEDLE, DPX5 (#18)
24 107415019 112221 JDPXS NEEDLE, DPX5 (#19)
24 107415021 12 &2 pPXs NEEDLE, DPX5 {(#21)
151-V26-123



B. b - #1#EBA% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/' M canisme de arbre sup rieur et barra  aiguilie / Mecanismo del eje superior y la barra de aguaja

22

| < rmmEns
/ For Medium & Heavy-weight materials >

20—

9 " # 7 a 85/ OPTION PARTS "
21 < EEH

o4 " / For Extra heavy-weight materials >

151-V26-123



B. _t#h-$#81% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguilie / Mecanismo del eje superior y la barra de aguaja

REF.NO. CODE oty b X of NAME OF PARTS Y|
24 107415023 112 22 YDPXS NEEDLE, DPX5 (#23)
24 154763010 1[3 &1 DPXSKN NEEDLE, DPX5KN (#10)
124 $37929009 1% &2 U DPXENY NEEDLE, DPX5NY (#9)
24 537829016 113 2 2/ 1 DPXSNY NEEDLE, DPXSNY (#16)
24 145646011 112 22/ ) DPX17 NEEDLE, DPX17 (#11)
24 145646014 112 v DpPx17 NEEDLE, DPX17 {#14)
24 145646016 11z v nnopPxi17 NEEDLE, DPX17 (#16)
24 145646018 1132 v oPxi17 NEEDLE, DPX17 {#18)
24 145646019 113 2w )DPX17 NEEDLE, DPX17 (#19)
24 145646024 113 LN JDPX17 NEEDLE, DPX17 {#24)
24 145646025 112 v nyppxi7 NEEDLE, DPX17 (#25)
24 $37928019 112 &2 N DPXITNY NEEDLE, DPX17NY (#19)
24 $24511007 112 22 /7 1) 3355-01MR NEEDLE, 3355-01 MR7 (#7)
151-V26-123



C1. XY B3{% / Feed mechanism / Transportvorrichtung / M canisme de l«entra nement
/ Mecanismo de la alimentaci n

——— — —

Ty
B
B
\

(o]
[#>]

I

151-V26-202




C1.3%) BHE / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion

REF.NO. CODE QTY B XA NAME OF PARTS RiVi
1 $51027001 1T Fo 32 WORK CLAMP ARM ASSY
1-1 $51028000 {45 WORK CLAMP ARM
1-2 535183000 21 =FFyiaq LINEARBUSH, 12
1-3 011679312 2| b A RTISTES SET SCREW, (FT) SM3.57
1-4 530950000 21753V r U4 FLAT CYLINDER
1-5 518539000 4| T L HEM5-05 ELBOW, M5-05
1-6 544326001 HESDUPY &5 0 SUPPORT SHAFT
1-7 146354001 2(9H % WASHER, PLAIN 5
1-8 048040342 2|k X7EA RETAINING RING, E4
1-9 S30951001 AV PE NS CYLINDER JOINT
1-10 018401622 2|7+ K aX16 BOLT, SOCKET M4X16
1-11 110168001 2|zo vy ROLLER SHAFT
1-12 544327001 a4 F4# LI —UR WORK CLAMP LIFTER LEVER, UR
1-13 544328001 AT 7 LN—UL WORK CLAMP LIFTER LEVER, UL
1-14 517813001 2|4 T FHFLI-D LEVER, D
1-15 544329001 HWaAHzFHF 739 WORK CLAMP LIFTER SHAFT
1-16 048050342 1|+ & 7E5 RETAINING RING, ES
1-17 143521001 =SS RING, THRUST
1-18 521775001 ey bho—73 SET SCREW COLLAR ASSY
1-18-1 139096001 Tty rHZ— SET SCREW COLLAR
1-18-2 014680422 217 F AR VAR E SET SCREW, SOCKET (CP) SM4.37
1-19 014760622 17+~ A% 5385 SET SCREW, SOCKET SM5.95
1-20 018400832 2| 7KL Haxs BOLT, SOCKET M4X8
1-21 025040132 2|eE>¥H2 T4 WASHER, PLAINS 4
1-22 549419001 RS8B4y SUPPORT SHAFT
1-23 518636101 ARSI HE—F 1% SPRING
1-24 014760622 17+ 42595 SET SCREW, SOCKET SM5.95
2 517815000 1MAZ 14— SLIDER
3 551029001 NAHIHTFHHT 12 SUPPORT PLATE
4 149482001 2|7+ F BRI FMEX15 BOLT, FLAT W/SOCKET M6X15
6 $51030001 1|326LF % IR WORK CLAMP, R 326L
7 551031001 1326l # L WORK CLAMP, L 326L
8 025680232 2iES¥HxF27437 WASHER, PLAIN M 4.37
9 153403002 2|H I b 437XT BOLT, SM4.37X7
10 $10065001 Z|TFEALS POSITIONING PLATE
1 062680512 2|4~ 2437-40X5 SCREW, PAN SM4.37-40X5
12 544433201 1{326 2 U171 FEED BRACKET ASSY, 326
12-1 S44437201 NyAo V54 Y-FEED BRACKET
12-2 544434001 20132842 TP+ A7 3 Y-FEED GUIDE ASSY, 326
12-3 018680822 417 FH I b437X8 BOLT, SOCKET SV14.37X8
12-4 544436000 2326702X0—-% CROSS ROLLER, 326
12-5 $44381001 HE A E-E P X-FEED BRACKET
13 004400814 8l+H 5 04x8 SCREW, FLAT M4X8
14 017761412 2% ~595x14 BOLT, SM5.95X14
15 025060132 2iE>¥HxITT6 WASHER, PLAINS 6
86 018680822 2|7+ HEN a37X8 BOLT, SOCKET SM4.37X8
151-V26-202

10



C2 . XY Bk / Feed mechanism / Transportvorrichtung / M canisme de |«entra nement

/ Mecanismo de la alimentaci n

11

151-V26-202 -



€2 . %) Bd1% / Feed mechanism / Transportvorrichtung / Mécanisme de 'entrainement
/ Mecanismo de la alimentacién

REF.NO. CODE Q'TY EwX NAME OF PARTS RM

16 $51032000 1|326XA 7 U994 X-FEED SHAFT HOLDER, 326L

17 $51033001 1|326ex74 47 1 ¥4 X-FEED SHAFT, 326L

18 014760622 2|7+ b A 25095 SET SCREW, SOCKET SM5.95

23 $51034001 Ny krsy Y-DRIVING SHAFT

24 018501222 2|7 H KN F5X12 BOLT, SOCKET M5X12

25 025050232 2|leSHH3F s WASHER, PLAINM 5

26 $47112000 2|V=7PFvia6 LINEARBUSH, 16

27 014680422 2|17F L AZUA3TYHS SET SCREW, SQCKET (CP) SM4.37

28 $51035001 Y7 EpE—8TS54 Y b PULSE MOTOR BRACKET, Y-FEED

29 018016122 4|7+ F I F6X16 BOLT, SOCKET M6X16

30 544443001 1|7 F ¥y DRIVING GEAR

31 014760622 2|7+ b AFRI595 SETSCREW, SOCKET SM5.95

32 $17868001 HizFarsvssonsy BALL BEARING, MINATURE

33 $23445001 1yv koaxvs s Y-DRIVING GEAR SHAFT

34 $23446000 R E I | COUPLING

35 014760622 4|7+ b #2595 SET SCREW, SOCKET SM5.95

36 048080342 2|2 7E8 RETAINING RING, E8

37 048220242 2Z{r27FFIYC22 RETAINING RING, INTERNAL C22

38 $51036001 1NyHFes 75459 Y-HOME POSITION BRACKET

39 018401022 2|7+ +axi10 BOLT, SOCKET M4X10

40 025040232 2|le ¥ HxFa94 WASHER, PLAINM 4

41 $44669001 Ty Hd—rUVr14 Y-SENSORSETTING PLATE

42 018400822 2|7+ Kk axs BOLT, SOCKET M4X8

43 025040232 2|ES¥HRZFII4 WASHER, PLAINM 4

73 S44447001 2|47 sE WORK CLAMP, SE

75-1 542787001 21402 F AT 2A WORK CLAMP GUIDE BRACKET, A

75-2 $42884001 1A#4z7o+0T 148 WORK CLAMP GUIDE BRACKET, B

76 062670712 2|F N 7357-40%7 SCREW, PAN SM3.57-40X7

77 062671212 4|4+~ 3357-40X12 SCREW, PAN $M3.57-40X12

78 107038003 4145 2357 SCREW, FLAT SM3.57

91 S44455001 HERE LU WORK CLAMP GUIDE PLATE
<chB4#H > <For Medium-weight materials >

140-1 $51037001 1|32 YA 2326LA ....... t=1.2 |FEEDPLATE, A326L ....coovviiinennn.. t=1.2
<EYH> < For Heavy-weight materials >

140-2 551038001 1|4 U 5326 ....... t=1.2 |FEEDPLATE,B326L ..covovivirereenennnnns t=1.2
AT g & ” OPTION PARTS ”

5 $51042001 1{326L H# T UN WORK CLAMP, UN 326L

75-3 $42798001 A IT7LFHI 14 WORK CLAMP GUIDE BRACKET

75-4 S44451001 21FHYIFITL Y14 ADJUSTING PLATE

75-5 S42800001 21 A I AXTF I Y14 ADJUSTING PLATE

75-6 $44453001 2|7 v se-0p PRESSER FOOQT, SE-OP

75-7 062670512 414 ~0357-40X5 SCREW, PAN SM3.57-40X5

151-V26-202

12



C3. X U B8k / Feed mechanism / Transportvorrichtung / M canisme de l«entra nement
/ Mecanismo de la alimentaci n

151-V26-202
13




C3 .3 ) B{% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion

REF.NO. CODE a7y Ao NAME OF PARTS RIVE
65 S10091101 21U 2RI IAEHHT AUXILIARY PLATE SUPPORT
66 062680812 2|F~2437-40X8 SCREW, PAN SM4.37-40X8
67 544445001 1R IA2HHIR SUPPORT PLATE GUIDE, R
68 544757001 1wy r247IM SUPPORT PLATE GUIDE, M
69 062680812 2|F N 3437.40X8 SCREW, PAN $M4.37-40X8
70 544446001 HEPERE E a il SUPPORT PLATE GUIDE, L
71 062761012 4|+ ~1595-28X10 SCREW, PAN S\M5.95-28X10
87 $51039000 21 =7 #H 1 F326L LINEAR GUIDE, 326L
88 018401636 | 11|7+#Hi hax16 BOLT, SOCKET M4X16
89 028040246 | 11|/ HFx24 WASHER, SPRING 2-4
a0 $44382001 1X82 1397 —1A326 X-TIMING PULLEY, A 326
100 014770622 2|17+ b A Y6357 HE SET SCREW, SOCKET (CP) SM6.35
101 $44456000 1IX& A 327~ FA326 X-TIMING BELT, A 326
102 $44457000 1x7-=U4a1L X-PULLEY BRACKET, L
103 544458001 12132457 —1B326 X-TIMING PULLEY, B 326
104 014770622 2{7F A2 VE35TRE SET SCREW, SOCKET {CP) SM6.35
105 544459001 1 (X390 % X-TIMING PULLEY SHAFT
106 517885101 1213277 —-UA TIMING PULLEY, A
107 014770622 2|7+ b A U637 HE SET SCREW, SOCKET (CP) SIM6.35
108 530138001 2|vroORFUL Y8 MICRO BEARING, 8
109 048060342 2|k AT7EB RETAINING RING, Eb
110 517886100 1x7—1)44R X-PULLEY BRACKET, R
111 $17887001 TIx7—UY%R X-PULLEY SHAFT, R
112 S17888001 12134 7—1)B TIMING PULLEY, B
113 014710522 217 F P AR TATETHRE SET SCREW, SOCKET {CP) SM4.76
114 048160242 2tr AT TFFITCE RETAINING RING, INTERNAL C16
115 530138001 2174 oOQNxF 98 MICRO BEARING, 8
116 048060342 21k ATJEB RETAINING RING, E6
117 025050232 4l SH¥HRF D5 WASHER, PLAINM 5
118 018501622 4|7+ £ b5X16 BOLT, SOCKET M5X16
119 018501622 178 b5X16 BOLT, SOCKET M5X16
120 544624000 Xz 1 324~ bB3N X-TIMING BELT, B 311L
121 S10078001 Z|TNIL R AN—t SPACER, TIMING BELT
122 $17890001 | AV IS4 BELT HOLDER
123 (018680822 2| 7HEN F437X8 BOLT, SOCKET SM4.37X8
125 $42795101 1 XF T FT HOME POSITION DOG, X
126 544924001 2|3 A X TYMIKES SCREW, M3X5.5
127 S42796001 1ixeHy—trUYTr14a X-SENSORSETTING PLATE
128 062400812 2|+~ T8X8 SCREW, PAN M4X8
129 025040232 2HesvHxsrade WASHER, PLAINM 4
130 551040001 1xy# 7 Ug1H18—L XY-FEED BRACKET COVER, L
132 106629002 41 455437 SCREW, SM4.37
133 $51041001 1xy#2 Jd1HI\—R XY-FEED BRACKET COVER, R
135 106629002 4| A %3437 SCREW, SM4.37
136 510352101 PAE RS- 3F 8 87 SCREW, W/SOCKET SM4.37
142 048160242 2| M AT FHATCE RETAINING RING, INTERNAL C16
143 018501622 Al 7+ H I b5X16 BOLT, SOCKET M5X16
144 025050232 dleS¥HEFZ IS WASHER, PLAIN M 5
145 018501422 2|7+ KN bSX15 BOLT, SOCKET M5X14
151-V26-202

14



C4 . xVUBR (A 7 3 »8&) / Feed mechanism (Option parts)
/ Transportvorrichtung (Sonderzubeh r) / M canisme de l«entra nement (Pi ces en option)
/ Mecanismo de la alimentaci n (Piezas opcionales)

151-V26-202
15




C4 3%\ B8R (# 7 3 3 > EBAR) / Feed mechanism (Option parts)
/ Transportvorrichtung (Sonderzubehr) / Mécanisme de l'entrainement (Piéces en option)
/ Mecanismo de la alimentacion (Piezas opcionales)

REF.NO. CODE QTY L Aq NAME OF PARTS RM
< — TR > < Gauge parts>
138 551043001 1\FreFerxdar 14873 H-POSITION STANDARD PLATE ASSY ¥
<EVIEBATyRF AL b > < Attchment for feed plate >
150-1 551045001 14 U14326lAF 549 t=1.2 {FEED PLATE BLANK,A326L ............. t=1.2
150-2 551046001 1|+ Ut4326lB7 5% t=1.2 |FEEDPLATEBLANK,B326L .............. t=1.2
150-3 551047001 142 U1 4326LCT 549 t=1.2 |FEEDPLATE BLANK,C326L .............. t=1.2
152 $48555000 Ao Us 81+ ~-FL—b INNER PLATE, FED PLATE
<EITZ7HE> < For work clamp blank >
153-1 551051001 1T F5o71LA3288 . t=32 |WORKCLAMPBLANK, SE A-3.2-L ....... t=3.2
153-1 $51053001 1|#9 T 75 70L0405E . t=4.0 |WORK CLAMP BLANK, SE A-4.0-L ....... t=4.0
153-1 $51055001 1| #4775 7LA505E . t=50 |WORK CLAMP BLANK, SE A-5.0-L ....... 1=5.0
153-1 S51057001 1| +4T TS 7LA6058 . t=6.0 [ WORK CLAMP BLANK, SE A-6.0-L ....... t=6.0
153-2 $51052001 UAYTF S 4LB3.2SE .. t=32 |[WORK CLAMPBLANK, SEB-3.2-L ....... t=3.2
153-2 $51054001 1AHT TS5 7LBA0SE .. t=4.0 |WORK CLAMPBLANK, SEB-4.0-L ....... t=4.0
153-2 551056001 1|#4 T 7% 4LB50SE .. t=50 |WORK CLAMPBLANK, SEB-5.0-L ....... t=5.0
153-2 $51058001 1|#4+IT 757186058 . t=60 |WORK CLAMPBLANK, SEB-6.0-L ....... t=6.0
153-3 551059001 14T F59LA3.2UN . t=32 [WORK CLAMP BLANK, A-3.2 UN-L ...... t=3.2
153-3 551061001 1|#H#I 95> 27LA40UN . t=4.0 |WORK CLAMP BLANK, A-4 0 UN-L ...... t=4.0
153-3 551063001 144275 27LA5.0UN . t=50 | WORK CLAMP BLANK, A-5.0 UN-L ...... t=5.0
153-3 S51065001 HAH4TF59LA60UN . t=69 | WORK CLAMP BLANK, A-6.0 UN-L ...... t=6.0
153-4 S51060001 1+ F521B32UN . t=3.2 |WORK CLAMP BLANK, B-3.2 UN-L ...... t=3.2
153-4 S$51062001 1|#4IT754LB40UN . t=4.0 |WORK CLAMPBLANK, B-4.0 UN-L ...... t=4.0
153-4 551064001 14T F57LB50UN . t=50 [WORK CLAMPBLANK, B-5.0UN-L ...... t=5.0
153-4 551066001 1|44 T 75 7186.0UN . t=6.0 |WORKCLAMPBLANK, B-6.0 UN-L ...... t=6.0
<OT#UEETv2F 4> k> | <Attachment for one-touch feed plate>
155 514841001 1loTtoUra8140% OT-FEED PLATE BRACKET ASSY
151-V26-202

e RIS AV T VWA BGRR. BELBI THARY LTEY S TOTRMCABLIVTTE,
£ Parts which have an asterisk (%) in the RM colum are parts which have been assembled and adiusted to high precisions. These parts should

never be disassembled.
% Die in der Kelonne RM mit einem Asteriskus (3} bezeichneten Teile sind mit hoher prazision zusammengebautund eigestellt worden.
Aus diesem Grunde diirfen diese Teile niemals zerlegt werden.
{ Les pidces désignées par un astérisque (%) dans la colonne RM sont des pigces qui ont été assem blées et régiées avec une grande précision.

Il ne faut en aucun cas déposer ces piéces.
% Laspartes que tienen un asterisco {#) en la columna RM son las partes que han sido armadas y ajustadas a alta precision.

Estas partes nunca deberdn ser desarmadas.

16



C5 . X VB3R (4 73 3 > 88&) / Feed mechanism (Option parts)

/ Transportvorrichtung (Sonderzubehér) / Mécanisme de |’entrainement {Piéces en option)
/ Mecanismo de la alimentacion (Piezas opcionales)

17

151-V26-202



C5.3X U B1% (o 7 i 3 > BR&d) / Feed mechanism (Option parts)
/ Transportvorrichtung (Sonderzubehdr) / Mécanisme de I'entrainement (Piéces en option)
{ Mecanismo de la alimentacion (Piezas opcionales)

REF.NO. CODE [QTv L xd NAME OF PARTS RV

<OTREUIET 573> < The blank for one-touch feed plate >

151-1 551048001 Tlotx2U+A2LA75>%2 t=1.2 |OT-FEED PLATEBLANK, A326L ......... t=1.2

151-2 551049001 1oT#2U142B73>9 t=1.2 |OT-FEEDPLATEBLANK,B326L ......... t=1.2

151-3 $51050001 1loT#2U141CF5>%  t=12 |OT-FEED PLATE BLANK, C326L ......... t=1.2
<OTRUEHT7 v #F A2+ > | <Attachment for one-touch fed plate >

155 514841001 1lorxoNra81443 OT-FEED PLATE BRACKET ASSY
" BAS-326A, 3261LAF " For BAS-326A & BAS-326LA "
<HIEVEATvEF A k> | <Attachment for work clamp & feed plate >

154-1 $51804001 N ER AV A FEED PLATE SETTING BRACKET

154-2 S44413001 2|FH T 7 SE726 WORK CLAMP, SE-Z26

_____________________ O R U R
<TrZwFIHITIRER > < For Cassette clamp assy >

189-1 551067001 1)226lOTHH I 127305 1=05 |OT-WORK CLAMP PLATE ASSY, 326L .. t=05

189-1 $51069001 1[326LO0THH L1227 350 t=10 [OT-WORK CLAMP PLATE ASSY, 326L .. t=1.0

189-1 $51071001 1j326LOTHH T 27 320 t=20 |OT-WORK CLAMP PLATE ASSY,326L .. t=20
<HIWHTFTyEF AL > < Attachment for cassette clamp >

156 S44411001 BV R & CASSETTE HOLDER PLATE

157 $13007001 21V T EL PIN, CASSETTE HOLDER

158 021660306 21333 h318-40 NUT, 3 5M3.18-40

159 514392201 1#EY b1 2D-A180 CASSETTE PLATE, D-A180

160 514388101 1[h+EY b1 5D-B180 CASSETTE PLATE, D-B180

161 514386000 1Aty b8 12A180 . t=1.0 |CASSETTE LOWER PLATE, A-180 ....... t=1.0

161 514387000 Aty bi 152318 . t=2.0 |CASSETTE LOWERPLATE,B-180 ........ t=2.0

163 $14389000 1|74 Y 1202180 ... t=1.0 |CASSETTE PLATE, U-A180 .............. t=1.0

163 $14390000 HAheY b 2UB180 ... t=2.0 |CASSETTEPLATE, U-B180 ............... t=2.0

165-1 152632001 THFAINR7 25 HINGE ASSY, R

165-2 152633001 1Famnaws2ze4y HINGE ASSY, L

151-V26-202

18



D. T 4Bk / Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur

/ Mecanismo del levantador del prensor

| / For Horizontal wiper > |

| o=

19

151-vV26-204




D.#I E5BR/Work clamp lifter mechanism / Stoffhalterheber/Releveur de pinceur
/Mecanismo del levantador del prensor

REF.NO. CODE QY B X NAME OF PARTS RM
39 542836001 WheryAHThas STEPPING WORK CLAMP CAM ASSY
39-1 542837001 LN A I e s P STEPPING WORK CLAMP CAM
39-2 014760622 2{7F A3 T595 SET SCREW, SOCKET SM5.95
40 543693000 1NheryagTlLhe STEPPING WQRK CLAMP CON. ROD
41 623033000 1|58 747 6805VY BALL BEARING, 6805vV
42 150460001 Tu-upt o L=y U-UD FEED LIFTER LEVER SHAFT
43 150461001 |+ )20 FEED ROLLER
44 107453001 2[4z WASHER
45 021750102 T2+ 556-32 NUT, 1 SM5.56-32 :
46 $17871101 1 heryadgIyFR STEPPING WORK CLAMP ARM, R
47 017751412 1]# ) +5.56X14 BOLT, SM5.56X14
48 S42839101 1B dthToFF STEPPING WORK CLAMP ARM, F
49 148196000 1S TARSFIFARNLL BUSH, L SPREADER SHAFT
50 148197000 I TAAGFo T2 0AR BUSH, R SPREADER SHAFT
51 S42840101 Harrvyeasi STEPPING LINK ASSY
52 155167002 2|4 2556 SHOULDER SCREW, SM5.56
53 111466101 1|+HTHEY PRESSER BAR
54 145472001 RE R gD BUSH, PRESSER BAR
55 531012001 T#gIFantv iy ADJUSTING SCREW, PRESSER
56 531013001 NFESHLYRIYTIF VR ADJUSTING NUT, PRESSER
57 $10111101 1|A4T8% SPRING, COMPRESSION
58 510112001 HER A3 AV oF ¢ SPRING GUIDE
59 510113201 o GUIDE BRACKET, P-BAR
60 062681212 1|+~ =437-40%12 SCREW, PAN SM4.37-40X 12
61 $10371001 RE e N R - PRESSER BAR LIFTER
62 510372100 HAgrfydroya CUSHION
63 048040342 1 A7E4 RETAINING RING, E4
64-1 $42843001 H E R PRESSER FOOT, A
65 513399001 1] 4 % 357X12 SCREW, SM3.57X12
66 503677001 1[##H % WASHER
71 $37973201 1L sAR b IS TR SETTING PLATE, SOLENOID
72 060680712 4|/841 > K 437-40X7 SCREW, BIND 5M4.37-40X7

A TLgEme" ""OPTION PARTS
64-2 542844001 1|+ T 78 PRESSER FOOT, B
64-3 542845001 1T 7C PRESSER FOOT, C
64-4 542846001 1|#H4 T 7D PRESSER FQOT, D
64-5 542847001 1Ao7 e PRESSER FOQOT, E
64-6 158592001 HAHI TG PRESSER FQOT, G
64-7 157237001 1A% T 7iF PRESSER FOOT, F
64-8 542848001 1| #HT 7l PRESSET FOOT, |

<HHATANn-H> < For Horizontal wiper >
64-9 542849001 1[#HIT 73Xy PRESSER FOOT, XY
70 542880001 i ITK33a0 PRESSER BAR, SIDE
151-V26-204

20



E . T&hBi{% / Lower shaft mechanism / Untere Welle / M canisme de I'arbre inf rieur

/ Mecanismo del eje inferior

"AFra85R/ OPTION PARTS "
<WPx5vF&BA / For Wide perfect stitch device >

21

151-V26-305




E. FT#hR3& / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE Q'TY A o ¢ NAME OF PARTS RV
1 141786001 1MNySwoOvEe23y SHOULDER SCREW, CRANK ROD
2 100090004 1lFv r7.14 NUT, SM7.14
3 014680622 1|7 bazia37v+ 3 SET SCREW, SOCKET (CP) SM4.37
4 152245001 1|37 F9¥y ROCKER GEAR
5 537978151 HERFENFE &2 ROCKER GEAR SHAFT
6 181995001 ey br53—-7% SET SCREW COLLAR ASSY
6-1 101706001 2|k X %635 SET SCREW, SM6.35
7 014760622 2|7+ kX %595 SET SCREW, SOCKET SM5.95
8 S37979101 IVEN A LOWER SHAFT ASSY
9 $37981051 15T 2480 LOWER SHAFT BUSH
10 014760622 1174+ b 22595 SET SCREW, SOCKET SM5.95
" 152678101 HWhvFIaEY Iy ADJUSTING STUD, SHUTTLE HOOK
12 081003670 Tloy =~ “pw3 O RING, PW3
13 S03704002 ey brhz-23 SET SCREW COLLAR ASSY
13-1 014770622 2|7FFARYB3TRE SET SCREW, SOCKET (CP) SM6.35
14-1 542818101 1INVF AR TR A7 3 SHUTTLE RACE ASSY, NV
14-1-1 $40886001 TNV H TR A SHUTTLE RASE BASE, NV
14-1-2 $02429101 MNhvws b7Prq THREAD GUIDE, S-RACE BODY
14-1-3 062660412 2{F ~2318-40%X4 SCREW, PAN SM3.18-40X4
14-1-4 152683001 PAT - i el VRV, SETTING CLAW, S-RACE BODY
14-1-5 152684101 2{F AT P YV R SPRING, COMPRESSION
14-1-6 402887001 2|FH 32 WASHER, 3.2
14-1-7 062660712 2|F N D1318-40X7 SCREW, PAN 5M3.18-40X7
15 014760622 1|74 b A% 2595 SET SCREW, SOCKET SM5.95
16 152678101 Ha=Fasvteysy ADJUSTING STUD, SHUTTLE HOOK
17 081003670 1o Fprw3 O RING, PW3
18 048080342 1|k #77€8 RETAINING RING, E8
19-1 152681201 A DRIVER
20 018501422 1|7+ %) h5x14 BOLT, SOCKET M5X14
23 120438001 1HivysEs PIN, DOWEL
<+HEFEHH > < For Medium-weight materials >
21- 152682101 IREE Y SHUTTLE RACE BODY, A
22- 515662992 Tlran~vLanay s SHUTTLE HOOK, LA W/BOX
<E¥YH > < For Heavy-weight materials >
211 152686101 EEF ks SHUTTLE HOOK BASE, B
22- 515663991 1|+Ha~enNa”7 3 SHUTTLE HOOK, LB W/BOX
<HE4 EWA> < For Medium & Heavy-weight materials>
24-1 $15902401 1 RESr—22 2LA BOBBIN CASE ASSY, LA
24-1-1 516074101 Wy —2AFAma kA TENSION SPRING, A
24-1-2 516492101 TWFREyr—Ang 5y SCREW, BOBBIN CASE SPRING
24-1-3 515667001 [} PAr i Sy BT AT- SPRING, ANTI-SPIN
25 51566500t 1R E>LA BOBBIN, LA
"AT g R “ OPTION PARTS ”
<WPx7 v FHEH> < For Wide perfect stitch device >
14-2 540837001 Hznagdhv2 1 WP7 = SHUTTLE RACE BASE ASSY, WP
14-2-1 S40838001 BEEE S TR SHUTTLE RACE BASE, WP
14-2-2 540839001 MHh=1 b7t 1TWP THREAD GUIDE, WP S-RACE BODY
14-2-3 062660412 2|7 ~N11318-40X4 SCREW, PAN SM3.18-40X4
14-2-4 152682001 24D R YUY A SETTING CLAW, S-RACE BODY
14-2-5 152684101 PAE o o Rl SV A 3 SPRING, COMPRESSION
14-2-6 402887001 2| ¥FHFE32 WASHER, 3.2
14-2-7 062660712 2|F~20318-40X7 SCREW, PAN SM3.18-40X7
19-2 540840001 1K1 —wp DRIVER, WP
151-V26-305

22



E. T#BA{%/ Lower shaft mechanism / Untere Welle / M canisme de l'arbre inf rieur
/ Mecanismo del eje inferior

24-1
,’—_h TN
24-1-2  24-1.3]
|
Lo
| 3&-
| g | .
| 24-1-1 | 25 211 221 19120 (137
o -

" A S 388 OPTION PARTS "
< WPx7 v F%RHA / For Wide perfect stitch device > o e AR 3

| 21-2 22.2 192

151-V26-305
23




E. TEERE{R / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE |o7Tr B XA NAME OF PARTS R

P L “ OPTION PARTS ~

21-2 540841101 1|+ 45 wwp SHUTTLE RACE BODY, WP

22-2 $40842991 1|+hn<wpnasy s SHUTTLE HOOK, WP W/BOX

24-2 $40843001 1FE -5 3wp BOBBIN CASE ASSY, WP

24-2-1 540845001 1|r—zFasonzwe TENSION SPRING, WP

24-2.2 $16492101 1|#xEerr—znz2zs SCREW, BOBBIN CASE SPRING

24-2-3 $15667001 1797090182 SPRING, ANTI-SPIN
<IZBEWH> <For Extra heavy-weight materials >

24-1 $15903401 HEE L =22 318 BOBBIN CASE ASSY, LB

24-1-1 $16075101 r~z2Fanvnze TENSION SPRING, B

24-1-2 516492101 #Evr—2122y SCREW, BOBBIN CASE SPRING

24-1-3 $15667001 1797 LK Lz SPRING, ANTI-SPIN

25 $15666001 1#Eess BOBBIN, LB

151-V26-305

24



F . ¥5hB8R34% / Lubrication / Schmierung / Lubrification / Lubricaci n

7
4412 10 ®—9
5 0

25

151-V26-350




F. #5mBEE % / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NQO. CODE Q'TY B AA NAME OF PARTS RM
1 152948001 1A TIERY =K OILWINDOW
2 507333001 1| A7 FI8LTS OIL FEEDING PIPE, S
3 507456000 1E=z—Fa2-7F OIL TUBE, L=160
4 148738000 1lv3E% WICK, L=335
5 107149001 tlZz2z bk FELT
6 $37983001 HwovossanayyL WICK SUPPORT
7 062680612 1{#+~34.37-40X6 SCREW, PAN S\M4.37-40X6
8 025680232 e YHarF17437 WASHER, PLAIN M 4.37
9 028680242 182 % H 5 2-437 WASHER, SPRING 2-4.37
10 510478000 1RY FH%23 7Tk FELT
11 534986000 1\EzZFz-7F OILTUBE,L=135
12 153920001 117 2 ex4x4 WICK, 4X4 L =300
13 107149001 17T b FELT
14 $21527001 1| FoErdagasyT WICK SUPPORT
15 510162201 TN ETETHHI WICK SUPPORT
16 060670512 1]/81 > F357-40%5 SCREW, BIND SM3.57-40X5
17 $37984000 lf\eEzFz-7F OILTUBE, L=290
18 518093100 117 2 EF4x4 WICK, 4X4 L= 1100
19 153562001 1lesszeE FLATWICK, L= 160
20 151927001 MW ZyF7TIb FELT, CLUTCH
21 104567001 2|17 EETHHI WICK SUPPORT
23 542827000 112474570+ FELT
24 546405000 1HEzZAFa-—7F OILTUBE, .= 460
25 518093100 1{7 2 eEaxa WICK, 4X4 L= 1100
26 145547001 1\Fa-Farnsg TUBE HOLDER
27 062670512 1|4 ~2357-40%5 SCREW, PAN SM3.57-40X5
28 537987001 WosvotasadyT FELT SUPPORT
29 537988000 Hosadosaa 7T n b FELT ,
30 062680612 1|+~ 04.37-40X6 SCREW, PAN SM4.37-40X6
31 S09043000 17Tk FELT
32 152948001 Ky pe R OILWINDOW
34 537984000 2lEzZnFa-7F OILTUBE, L=290
35 $43673000 1|lEznF2-7F OIL TUBE, L=240
36 112738000 1j73&%E WICK, L=400
37 107149001 1MNzzrr FELT
38 152969001 2|a-FHHTH 2 CORD SUPPORT
39 062670512 2|~ 21357-40X5 SCREW, PAN SM3.57-40X5
44 228475000 3|y K1.9X80 FASTENING BAND, 1.9X80
45 $09043000 2|7Tt FELT
46 108802001 1|7 3 ETaxa WICK, 4X4L =250
47 $17901000 1|73E% WICK, 4X4 L =460
48 117150001 1Na—KFHH4Th2 CORD SUPPQRT
49 062670512 1|+ ~3357-40X5 SCREW, PAN SM3.57-40X5
51 113006001 17z r FELT
151-v26-350

26



G . a8 > BAf% / Threading mechanism / Fadenf hrungsvorrichtung / M canisme de l«enfilage

/ Mecanismo del enhebrado

B e B )
/ OPTION PARTS "

A &

25-2 25-3

27

161-V26-401




G . %i& > RB81% / Threading mechanism /Fadenfihrungsvorrichtung / Mécanisme de I'enfilage

/ Mecanismo dei enhebrado

REF.NO. CODE Q'TY ErAd NAME OF PARTS RM
1 152869001 1| P—LTb2F THREAD GUIDE, ARM
2 062710612 1{F~21476-32X6 SCREW, PAN S\M4.76-32X6
3 152870001 1|7—osbhr THREAD GUIDE, ARM
4 062670612 1|4~ 2357-40X6 SCREW, PAN SM3.57-40X6
5 113316001 1WFP—LabFrtroa THREAD GUIDE, ARM
6 060670612 1|81 > K 357-20X6 SCREW, BIND SM3.57-40X6
7 159224001 1|\7—4L1bBHy THREAD GUIDE, ARM
8 152872001 1|1 bFar2dq TENSION BRACKET
9 114294001 1{ol ¥ O RING
<HiFEHA > < For Medium-weight materials >
10 145519001 11 b bURR SPRING
<EFEiH> < For Heavy-weight materials >
10 144588001 IR RN NUPAS-3: SPRING, B
" $12699000 A bz AE PIN
12 100398001 1A rFI7HED TENSION STUD
i3 511182009 WA rFI7oFY TR TENSION NUT ASSY
<HhE¥YAE > < For Medium-weight materials > o o
14 104525001 11 rFI2inz SPRING, TENSION
<E{HR> < For Heavy-weight materials >
14 107606001 T k73 i SPRING, TENSION
15 159805001 | 1|1 tFamousA44T DISC PRESSER, TENSION N
16 145446001 2|1 FFABLYS DISC, TENSION
17 100402004 1|k * %1357 SET SCREW, SM3.57
18 103950003 1| b A 2595 SET SCREW, (CN) SM5.95
19 115186001 TNz bFaAT LY TENSION STUD, MAIN
20 100136001 TNA bFITLFY b NUT, TENSION
21 115188001 oz bFaminig SPRING, TENSION
22 145446001 2|11 bFaASLHZ DISC, TENSION
23 152889001 MHWEVAASL AT THREAD RETAINER
24 062670612 2|7~ 10357-80X6 SCREW, PAN SM3.57-40X6
<HEH ENA> < For Medium & Heavy -weight materials >
25-1 502438001 LN ARV ol (I ol (- THREAD GUIDE, ANEEDLE BAR
26 152891101 TN UFEDRRILDS R T T THREAD GUIDE, NEEDLE BAR BUSH
27 152881001 HIxlLa12173 NEEDLE COOLER ASSY
28 014680622 NFPFbEARLA377 K3 SET SCREW, SOCKET (CP) 5\M4.37
29 152883000 1|7 ZJL -8X15.5 FELT, 8X15.5
30 152884001 N s I o B B THREAD GUIDE, NEEDLE COOLER
3 062670412 1|3+~ 2357-40X4 SCREW, PAN SM3.57-40X4
32 512441001 1FIg Nz I¥Fhx WASHER
i AV - A " OPTION PARTS "
25-2 541222101 IRVADE: S B i i THREAD GUIDE, B NEEDLE BAR
25-3 502439001 HAUETAL T FMB THREAD GUIDE, B NEEDLE BAR
151-V26-401

28



H . % %B8f%/ Bobbin winder mechanism / Spuler / M canisme du bobineur
/ Mecanismo del devanador de la canilla

g2 § 3 g2
@4

S—4 4
—
|
|
|
|
|
|
|
|
|
|
|
I
I
|
|
|
|
|
|
|
|
|
|
|
|
|
|
I
| 1-12 ) Ll //
N
| /
{ 1-134° //
N ___//

151-V26-402
29



H . %%E9{% / Bobbin winder mechanism /Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

REF.NO. CODE |qQTY £ A4 NAME OF PARTS RV
1 537990309 N7 748%93 TOP COVER ASSY
1-1 $37991109 1Ny 77% TOP COVER
1-2 $37992100 RS Ar BOBBIN WINDER ARM
1-3 $37993000 IR FAT SPRING, PLATE
1-4 048100142 1 kxmsoadco RETAINING RING, EXTERNAL C10
1-5 $37994001 IR S N STUD, BOBBIN WINDER CLAW
1-6 $37995101 1iKEFHT BOBBIN PRESSER
1-7 014679320 WF+ b AxI3577HKE SET SCREW, SOCKET (CP) SM3.57
1-8 §$37996001 11 b7 EYA CLAW, BOBBIN WINDER
1-9 014680622 1WPF b ARTA3T7HRE SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 11k A7ES RETAINING RING, E5
1-11 $37997001 1|1 bexT SHAFT, BOBBIN WINDER
1-12 154528001 R i g WHEEL, BOBBIN WINDER
1-13 120448001 IR =N RUBBER RING
1-14 120990001 2{7avUx b ARTA3T SETSCREW, (CP) SM4.37-40X8
1-15 S10174000 Tkadasrq sz DUST GUARD PLATE
1-16 $37998001 IRE S v P AT SPRING
1-17 152938001 1A Z KNIFE
1-18 062680512 1|4 ~1437-40X5 SCREW, PAN $M4.37-40X5
1-19 159574101 11 bFIDLET TENSION STUD
1-20 100136001 1i1 bF I LFY b NUT, TENSION
1-21 144110001 1oz —qT rFaAI VIR THREAD TENSION ADJUST SPRING
1-22 145446001 2t rFA Y2 DISC, TENSION
1-23 144105000 11 FA5 2z ¥H2 FLANGE WASHER, TENSION SPRING
1-24 021680202 TV b2,03437 NUT, 25M4.37
1-25 141590001 LIS % i THREADING BAR, U
1-26 100022004 2F+ 595 NUT, SM5.95
1-27 025680232 HeZHHEF1h437 WASHER, PLAIN M 4,37
2 062681212 2| AN 0437-40%12 SCREW, PAN SM4.37-40X 12
3 062680812 1]+~ 3437-40X8 SCREW, PAN SM4.37-40X8
4 025680232 3l H2Farma37 WASHER, PLAIN M 4.37
151-V26-402

30



. %] U B8R / Thread trimmer mechanism / Fadenabschneidevorrichtung
/M canisme de coupe-fil / Mecanismo de la cortadura de hiros

" #7328/ OPTION PARTS " 53.1 53.2 53-4
i—": - "--—/ ";q?f‘ @
45-2 g 45-4
S N 536 53-7 53-8 53-9
L’?——:—.L . = = = c
453 TR =

151-V26-403




i

J. %47 B3R / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q'TY (= 84 NAME OF PARTS
1 S$38001001 T4 bFUAL CAM, THREAD TRIMMER
2 014770622 2IFPH A AR TU635THRE SET SCREW, SOCKET (CP) SM6.35
3 538002101 v/t R rUY 14 SETTING PLATE, SOLENOID
4 060680712 21131 2 F437-40X7 SCREW, BIND S\M4.37-40X7
5 154599000 1L/ rywaL CUSHION, SOLENOID
6 502652001 1#H= WASHER
7 523836001 (NSRS AT SOLENOQID LEVER ASSY
7-1 502654001 (AP (S PTAT SOLENOID LEVER
7-2 014680622 1\ FPFrAZ24377HKE SET SCREW, SOCKET (CP) S\M4.37
8 $38003001 12 EoLni—F L= PUSHING LEVER, DRIVING LEVER
9 145478101 11&2¥476 SHOULDER SCREW, SOCKET SM4.76
10 538004002 12 Fylbn—-2 YN <ii82> |DRIVING LEVERSTOPPER, H=0.3 <marked:2>
10 538004003 1MNY Ky lbnR=2 vy <5E283> {DRIVING LEVERSTOPPER, H=0.6 <marked:3>
10 538004004 N7 L= it <E54> JDRIVING LEVERSTOPPER, H=0.45 <marked :4>
11 018681022 2|7+ ik Fa37x10 BOLT, SOCKET SM4.37X10
12 148847001 21 H 2 WASHER, PLAIN 4.76Mark
13 159905001 VEARSIFA9EYEY ADJUSTTING SCREW
14 106147002 11+ 794 NUT, SM7.94
15 $38005001 172K LnN—F7rFt1Ty DRIVING LEVER SHAFT
16 231071001 1|2 #IL-8X15 BUSH, 8X15
18 510189001 12 K9S TR R SPRING, COMPRESSION
19 048070342 2|+ A TE7 RETAINING RING, E7
20 154596000 1«1 bxYDLLNR—-2Y T CUSHION
21 $38006001 1N R AUV R v B PVAS R ] TR. TRIMMER DRIVING LEVER ASSY
211 S38007001 A rFU2FYLN— DRIVING LEVER, THREAD TRIMMER
21-2 153597001 HNozgrrnixhs— RETAINER COLLAR, LOWER THREAD
21-3 $30033001 #5357 SHOULDER SCREW, SM3.57
21-4 148813001 2|1 H % WASHER
21-5 106129002 1+ +357 NUT, SM3.57
21-6 028350242 198 RFH 2235 WASHER, SPRING 2-3.5
22 014770622 P FbARTBIETHRSI SET SCREW, SOCKET (CP) SM&6.35
23 $02354001 Hawy¥s4-238 SHOULDER SCREW, B
24 100022005 1]% Y b5.95 NUT, SM5.95
25 S42886101 1 bxDOY FS7 2 THREAD TRIMMER ROD ASSY, $
25-1 542887101 1{r b JOYES THREAD TRIMMER ROD, S
25-2 141492001 1|4vv¥543 JOINT ASSY
25-3 106588003 1|+ k595 NUT, SM5.95
26 110233001 142476 SHOULDER SCREW, SM4.76
27 109893002 1|¥#H2 WASHER
28 110161004 1+ ba76 NUT, SM4.76
29 $38010001 Tt bFY LN— LEVER, THREAD TRIMMER
30 510195001 T rEYLNR=27 LEVER SHAFT
31 110367001 1\ ¥H =2 WASHER, PLAIN SPECIAL 8
32 048060342 1|+ XVEB RETAINING RING, E6
33 014760622 1|7+ F XA %P595 SET SCREW, SOCKET SM5.95
34 538011001 T rXUYEFNRR SPRING, EXTENSION
35 158940001 IREAE S/ 8 SPRING HOOK
36 110233001 118329476 SHQULDER SCREW, SM4.76
37 110161004 11+ +4786 NUT, SM4.76
38 153484001 11 H %476 WASHER, PLAIN 4.76
39 025680232 1eZ¥HxF27437 WASHER, PLAIN M 4.37
40 542856001 Tbhlbin—4% CONNECTING ROD LEVER ASSY
41 $10202101 MNMevrhnrbn—vg CONNECTING ROD LEVER SHAFT
42 014680422 NFHr 25583774832 SET SCREW, SOCKET (CP) S\V14.37
43 544380001 R ARV & NEEDLE PLATE
44 $10204101 IR A B THREAD TRIMMER CONNECTING ROD
45-1 510205001 LB S FAL MOVABLE KNIFE ASSY
46 510208001 IR E G s VAY: DV, t=0.4 |SPACER, MOVABLEKNIFET=04 .......
46 510208002 11 Ay ... t=0.5 |SPACER, MOVABLEKNIFET=0.5 .......

151-V26-403




J . RYIU B / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ M canisme de coupe-fil / Mecanismo de la cortadura de hiros

" #7538/ OPTION PARTS " 53.1 53.2 53-4
=53 — e I \,
g T 6
5K | 45 AN
o 53-6 53-7 53-8 53-9
L.—’—f.—'-g ; 9’6 b
45.3 252 il _ C==

33

151-V26-403



J. YV ER / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de |la cortadura de hiros

REF.NQ. CODE Q7Y Bl XA NAME OF PARTS R
46 S10208003 1 Fanney ... t=0.6 |SPACER, MOVABLEKNIFET=06 ....... t=0.6
47 S00705001 IR PAY: B COLLAR, MOVABLE KNIFE
48 $10209101 t|o 4237437 SCREW, SM4.37
49-1 $10210201 1aF1n FIXED KNIFE
50 111140002 2| A 2238 SCREW, SM2.38
51 100032004 2|45 %437 SCREW, FLAT SM4.37
52 106629002 2| A 2xa37 SCREW, SM4.37

<EWH> <For Heavy-weight materials >
53-3 510212101 HNAUTFLEE viviininnns 22.6 |NEEDLE HOLEPLATE,E ......covvvivinenns 22.6
<hE#MA> < For Medium-weight materials >
53-5 510213001 TN TFHFALEF L, 2.2 {NEEDLE HOLEPLATE,F ..ooviveviiiinnnnt Z2.2
54 100360003 2152238 SCREW, FLATSM2.38
55 228475000 14w v 718 K1.9X80 FASTENING BAND, 1.9X80
"7 mma"” “ OPTION PARTS ”
45-2 540934101 IR s FAYR B MOVABLE KNIFE ASSY, L
45-3 540846001 111 Fonwps 2 MOVABLE KNIFE ASSY, WP
45-4 $31612001 | 1|1 koazs MOVABLE KNIFE ASSY T
49-2 S$30128001 1aF«snFavay FIXED KNIFE, HARD MATERIAL
53-1 510211001 1 PFraa ......... 1.6 |NEEDLE HOLEPLATE, A .coivviviiiiirnnnns 1.6
53-2 529997001 1{nUF+rap ...l 22.6 |NEEDLE HOLEPLATE,D ..oovvvvvvvanannn.. 22.6
53-4 $30925001 1|V TPF12ED ovnnene. 23.4 INEEDLE HOLE PLATE,ED ...evvvviennnen.. 23.4
53-6 530926001 1INUTHFLEED oneae. @22 |NEEDLE HOLE PLATE,FD ..coevvvvennnenes 2.2
53-7 530450001 1N UPFALEH e @2.6 |[NEEDLE HOLEPLATE,H .......ccoevrnennns @2.6
53-8 S25127001 1N FFIEL v @3.3 |[NEEDLE HOLEPLATE, L ....iccvinvvnvnnns @3.3
53-9 $34348001 TINWUPHTEM oiennens 24.0 [NEEDLE HOLEPLATE, M ..ovoiviiiiiinnn 24.0
151-V26-403

34




K'. %15 B8% / Thread wiper mechanism / Fadenwischvorrichtung / M canisme de tire-fil
/ Mecanismo del limpiador de hilo

1413 20

2122 16} 18 19
17

" #d 7 aae/ OPTION PARTS "

8-3

< 3 B 8-4

O

151-V26-405
35




K. 3R$A-1 B1% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil
/ Mecanismo del [impiador de hilo

REF.NO. CODE QTY B A NAME OF PARTS Y|
1 $41206001 I EEAE AT SPRING, THREAD WIPER
2 S41205001 1MESHYH2 WASHER, PLAIN
3 $25456001 2|73 T PLUNGERPIN
4 541207000 1 A~R—HT4 SPACER RUBBER
5-1 510214109 1L s 1R PIYHETR SETTING PLATE, SOLENOID
6 018681022 2|7FHEIL F43TXI0 BOLT, SOCKET SM4.37X10
7 100645003 2|FH % WASHER
8-1 $10215109 ol oA RHIN~ SOLENOID COVER
9 062680512 2|F N3 437-40X5 SCREW, PAN SM4,37-40X5
11 525456001 175094 PLUNGERPIN
12 542858001 1R O A PR B THREAD WIPER CONNECTING ROD
13 S10217001 LI EE AT A G-V &7 - THREAD WIPER CRANK ASSY
14 110735001 1| #H % WASHER
15 048030342 1| b ATE3 RETAINING RING, E3
16 025750132 Mes¥Hxya556 WASHER, PLAINS 5.56
17 $10470101 1|74 5= WIPER
18 146288001 HER AR 2w B2 COLLAR, THREAD WIPERSTUD
19 060680512 1|78 > F437-40X5 SCREW, BIND 5M4.37-40X5
20 048040342 1 k% 7E4 RETAINING RING, E4
21 502672002 RS AYE R A B ol | SUPPORT, T-WIPER STUD
22 062680512 2|+ ~3437-a90x5 SCREW, PAN SM4.37-40X5
23 502677001 NEeY bhT— SET SCREW COLLAR
24 | 144458001 1\ 7Pa<v%b2xrI357 SET SCREW, SM3.57
25 502678001 P EFATE SPRING
"rtFvarErag” * OPTION PARTS "
5-2 $37147109 A7 O S VAR o 3 SETTING PLATE, ESOLENOID
8-2 $37148109 1|/ FRI~E SOLENQID COVER, E
8-3 $37806109 1L/t FRIN—ET % SOLENOID COVERLID, E
8-4 008400604 2}+ b5 2046 SCREW, TRUSS M4X6
<EHATAIN-F> < For Horizontal wiper>
27 S42859001 11 b ZTLhra0732 T-WIPER CONNECTING ROD ASSY, S
28 542864101 1|7105—F7 2 WIPER ARM ASSY
29 156206001 1|7 1/5—A THREAD WIPER, A
30 $13385001 1134 25257X10 SCREW, SM3.57X10
31 014710522 HPFrARTATET K Z SET SCREW, SOCKET (CP) SM4.76
32 521875001 1|#F#H2 WASHER
33 512668001 1@ 35— COLLAR
34 021670202 1{+v r232357 NUT, 2 SM3.57
35 100659001 EPES7ERT] SHOULDER SCREW, 5M3.18
36 021660102 1{+Y F132 32318 NUT, 1 SM3.18
37 159111001 1jcoSYFFL+L18% SPRING
151-V26-405

36



L . k¥ A B4R / Thread nipper mechanism / Fadenspannvorrichtung / M canisme de pince-fil
/ Mecanismo de la mordaza para hilo

151-V26-406
37




L. %% % B81% / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil

/Mecanismo de la mordaza para hilo

REF.NO. CODE Q'TY B XA NAME OF PARTS R}
1 $10219001 st RbUYHLR SETTING PLATE, SOLENOID
2 018061422 2| 7R hex14 BOLT, SOCKET M6X14
3 028060242 2z HH %26 WASHER, SPRING 2-6
4 109893002 2|14 % WASHER
7 $10221001 1"N71vHH+T WIRE SUPPCORT
8 542868001 I Efv el vl v -3 WIRE ASSY, WORK CLAMP LIFTER
9 154607101 21 FIATAY—FHID WIRE HOLDER, D
10 062670612 4|F N 357-40X6 SCREW, PAN SM3.57-40X6
11 S$42870101 1A b ATFSHY R TENSION RELEASE BRACKET
12 542871101 NAHYIFFHFLIN—T3 WORK CLAMP LIFTER LEVER ASSY
13 109763002 1#Hx WASHER
14 S42873101 T[4 FaIb R b/ — LEVER, TENSION RELEASE
15 510229101 T[T -k SPRING
16 048040342 3|+ TE4 RETAINING RING, E4
17 542874001 1 bz xoyk ROD, TENSION RELEASE
18 145478101 114> %5476 SHOULDER SCREW, SOCKET SM4.76
19 018060822 1|7+ K kexs BOLT, SOCKET M6X8
20 062771012 1+ ~3635-40x10 SCREW, PAN SM6.35-40X 10
21 $10230000 LN st s i PR LIFTER LEVER
22 018501422 1|7+ %N F5X14 BOLT, SOCKET M5X14
23 510231001 P RAVE S 249 FLANGED SHAFT, 5.5
24 014680622 TWFPF L ARTA37T7HRE SET SCREW, SOCKET (CP) SM4.37
25 017822212 1|# b k7.98%22 BOLT, SM7.94X22
26 106147002 1+ 794 NUT, SM7.94
27 510232001 Wr—FteT CABLE SUPPORT
28 062760812 1|4~ m1595.28X8 SCREW, PAN S\M5.95-28X8
29 145478101 142476 SHOULDER SCREW, SOCKET SM4.76
30 $10239001 B =NIP'E i) TENSION RELEASE STUD
3 140647101 1Ma-ka+4z CORD HOLDER
32 062670612 1|+ ~2a357-a0%6 SCREW, PAN SM3.57-40X6
151-V26-406

38



/' M canisme du bo tier de contr le / Mecanismo de la caja de controles

M. 232 bA—JLRy & B / Control box mechanism / Schaltkasten

" F7 385/ OPTION PARTS “

151-V26-502

39



M. 3> hA—JLR v 7 ZBEFR/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE QTY B A NAME OF PARTS Y|
1 $43169009 1| Fvox2 3 BOX ASSY
11 543170009 1|Frsrry sz POWER SUPPLY BOX
1-2 S43171009 L REFAGTE SVRVE, o SETTING PLATE, PCB
1-3 S43172009 1Ky r 2748 BOX COVER
1-4 538094100 2[bC7 P E—HT 2 DC FAN MOTOR ASSY
1-5 0A5403006 6|+ F+~H%Z 24x30D8B SCREW, PAN (5/P WASHER) M4X30
1-6 0A5400806 1|+ ~%4% 2 axsps SCREW, PAN (5/P WASHER) M4X8
1-7 0A5401006 3| FRanxESE10 SCREW, PAN {5/P WASHER) M4X10
1-8 516568000 1|3%% #3191-03R1 CONNECTOR, 3191-03R1
1-9 $38122200 HNE-245—FNEY MOTOR HARNESS ASSY, E
1-10 542260000 1|7 bSWa— K434%7 % FOOT SWITCH HARNESS ASSY, 434
1-11 543183100 12833 — K87 2 PANEL HARNESS ASSY, B
1-12 538107100 1er¥aF-45ro-F POWER SUPPLY HARNESS, CONTROL
1-13 S38108000 1E-2F4¥ra-F MOTOR POWER SUPPLY HARNESS
1-14 538109100 "HWyr—rFeswa-F POWER SUPPLY HARNESS, H-P
1-15 538110000 1(PERO~ K PER HARNESS
1-16 543274000 173 21B-2938 BUSH, TB-2938
1-17 543186000 1|7 > 2BUBE7E BUSH, BUB87B
1-18 S00554000 18|+ — F6NS SUPPORT, 6NS
1-19 531760000 1{CKso 5> F26L CORD CLAMP, 26-L
1-20 543275000 73— K732 7WS2NS CORD CLAMP, WS2NS
1-21 543276000 33— K752 7WSINS CORD CLAMP, WS3NS
1-22 543277000 12— F% 7> TWSaNS CORD CLAMP, WS4NS
1-23 008400604 | 12|+ 5 204X6 SCREW, TRUSS M4X6
1-24 543309000 1KLL 7s FRAGMENT PROTECTOR NET
1-25 537059001 1|pE= -7 LABEL, PE
1-26 $37060001 1|/ 7—~2%—-7 LABEL, GROUNDING
1.27 S42653000 1|3 PTFC-23-11-14 CORE, TFC-23-11-14
1-28 534413000 2] RNt - SPACER
1-29 543173001 N s JAVE POWER SUPPLY PCB ASSY
1-29-1 543177000 1]iIcma3830 IC, :MA3830
1-29-2 $38200000 2 |MOSFET25K 1938 TRANSISTOR, :25K1938
1-29-3 232384001 1|s7 7w 1iDsA3E2MA SURGE ABSORBER, DSA362MA
1-29-4 $38201000 2|43 R #v14Da71 VARISTOR, V14D471
1-29-5 S08030000 2|Gk 22— R5AFB FUSE,SAFB
1-29-6 153242000 2|lea-ZeA FUSE, 6A
4 018061036 Al HF I b 6X10 BOLT, SOCKET M6X10
5 028060246 AN EH H 326 WASHER, SPRING 2-6
6 025060236 AESHHRIFIIE6 WASHER, PLAIN M b
7 228475000 A4y 7 13 K 1.9X80 FASTENING BAND, 1.9X80
10 543190000 1|PROMETF33 7 3 PROM ASSY, CONTROL
11 543191000 1|PROME—5 4 2 PROM ASSY, MOTOR
20 538352101 2|FH5ESAN4HaY LABEL, ELEC. SHOCK 4 LANG.
21 S$38353101 2IFrEINNT LABEL, ELEC. SHOCK JAP.

< =1H200V, 220VH > < For 3-phase 200V AC & 220V AC>

2-1 $38112001 1Fe¥rswo 3a P-SUPPLY SWITCH ASSY, A 3-P. 200/220V AC
151-V26-502

vt RMRICR ARV T VISR EIENESET L. ENERELHEFA —R A ooy FIB2THEUET,
¢ When ordering parts which have an asterisk (%) in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.
7% Bei Bestellung von Teile mit einem Asterrikus {3%) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
titen, wie Schaltpiatimen geliefert.
7¢ Sil'on commande des pidces désignées par un astérisque (3%) dans la colonne RM, ces piéces seront fournies en jeu avec les autres piéces
nécessaires telles que des plaquettes. :
¢ Al ordenar partes que tienen un asterisco (3%) en la columna RM, estas partes serdn suministradas como un juego junto ¢on otras partes
necesarias como los tableros de circuitos.

40



M.3> bE =Ky 7 ZBFR/ Control box mechanism / Schaltkasten
/ Mécanisme du boftier de contréle / Mecanismo de |a caja de controles

REF.NO. CODE |qQ'1y ELAq NAME OF PARTS R
<100VERA > <Foronly Japan>
2-2 538114000 L R L - N : N B —
2-2-1 S38115000 L a2 LV e - ) P —
< =48380V,415VA > <For “3-phase 380V AC & 415V AC” >
2-3 $38117000 1Fsrrswy 3c POWER SUPPLY SWITCH ASSY, C
< HB220VH > < For "1-phase 220V AC" >
2-4 S47592000 1| F5sws 3D P-SUPPLY SWITCH ASSY, D 1-P. 220V AC
< =Z¥E400VHA > < For "3-phase 400V AC" >
2-5 $38120000 HF s wiNna— FE POWER SUPPLY HARNESS, E IN
<HE2I0VE > <For "1-phase 230V AC" >
2-6 $43188000 1|F oo IiNa—FF POWER SUPPLY IN HARNESS, F
< HE110V, 240VA > <For“1-phase 110V AC & 240V AC" >
2-7 547594000 1| F5swW7 3G P-SUPPLY SWITCH ASSY, G 1-P. 110/240V AC
<200V, 220VE > <For“200VAC&220VAC"> o
3-1 538123000 1|ACINI 2927 3 ACIN CONNECTOR ASSY
<100V, 110VE > <For "100VAC & 110VAC" >
3-2 $43369000 A Hhr bS5 RBY 3 CONVERSION TRANSFORMER ASSY, B
<For 280V AC, 380V AC,
<280V, 380V, 400V, 415V > 400V AC 8415V AC” >
3-3 $43370000 R PR S B CONVERSION TRANSFORMER ASSY, C
<HHH230VAE > <For "1-phase 230V AC" >
3-4 543201000 1jaciNa — FF ACIN HARNESS, F
S = R T= < B <ForCorr:;;ressor—unit> __________________ [
31 $43278000 HNavFysd—n—-%2 COMPRESSOR HARNESS
"FFoaLEma" " OPTION PARTS ”
40 540635001 1|/ 17454307 3 NOISE FILTER ASSY, 430E
40-1 S40616001 1/ 1R T RBEMCY 2 NOISE FILTER ASSY, EMC
40-2 540624000 H/AXTALAN—FAA NOISE FILTER HARNESS, A
41 0A4400605 4| + Y2 2 AX6DA SCREW, PAN (S/P WASHER) M4X6
42 540623000 1|emia 7 TR-40-27 EMI CORE, TR-40-27
43 0A5401605 1| +F %% 24X16DB SCREW, PAN (5/P WASHER) M4X16
44 025040236 NesHHzFaI4 WASHER, PLAIN M 4
45 021400106 1+ M1 24 NUT, 1 M4
50 540621000 1[EMIT P ESD-SR-15 EMI CORE, ESD-SR-15
51 540622000 1/EMIZ PESD-SR-25 EMI CORE, ESD-SR-25
52 540764000 7|3 PTFC25-15-12 CORE, TFC25-15-12
53 542653000 2| PTFC-23-11-14 CORE, TFC-23-11-14
54 149809000 122 15v7L BEAD BAND, L =200

151-V26-502

7¢ RMIIC A W T WA BB E TENEE £ T & BESEDECHIF—RA sty btk TEV E T,

¢ When ordering parts which have an asterisk () in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards,

¢ Bei Bestellung von Teile mit einem Asterrikus (3%) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.

7% $i I'on commande des pigces désignées par un astérisque (%) dansla colonrie RM, ces piéces seront fournies en jeu avec les autres pidces
nécessaires telles que des plaguettes.

¥r Al ordenar partes que tienen un asterisco () en la columna RM, estas partes seran suministradas como un juego junto con otras partes
necesarias como los tableros de circuitos.

41



M.3> bE—JLRy 7 AR/ Control box mechanism / Schaltkasten
/ Mécanisme du boTtier de contréle / Mecanismo de la caja de controles

REF.NO. CODE QY Ao NAME OF PARTS RV

-y e N " For Supply parts "
<200V, 220VA > <For "200V AC & 220V AC" >

H-1 543241009 1T|RxY72RUIT2IA1 POWER SUPPLY BOX ASSY, A1 %
<100VEHRA > <For only Japan>

H-2 $43242009 | 1[FYZRVIHFIBL |eeeeeeeeenn ®
<={E415VA > <For "3-phase 415V AC" >

H-3 543243009 TRy 2 202 2 POWER SUPPLY BOX ASSY, C1 %
< H1F220V, 230VE > <For "1-phase 220V AC & 230V AC" >

H-4 543245009 V|FEy220m9 3ia2 POWER SUPPLY BOX ASSY, A2 3
<=#5400VA > <For "3-phase 400V AC" >

H-5 $43246009 1\ Ry72uy iE POWER SUPPLY BOX ASSY, E #
<=#1380VH > < For "3-phase 380V AC" >

H-6 543244009 1NEv2RUms 32 POWER SUPPLY BOX ASSY, C2 x
<HH230VE > <For "1-phase 230V AC" >

H-7 543247009 1 F Y7205 7 3F POWER SUPPLY BOX ASSY, F ]
<BETI0VE > < For "1-phase 110V AC" >

H-8 543248009 | MR A SV B -8 -V POWER SUPPLY BOX ASSY, B2 ¥
< HiH240VAE > <For "1-phase 240V AC" >

H-9 $43240009 BV EF VL E Y POWER SUPPLY BOX ASSY, C3 #

151-V26-502

it RVICR AW TV MR EENEL £ T £, ERSUELHME N K Aoty Moo THEY ET,
3% When ordering parts which have an asterisk (3%) in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.

¥t Bej Bestellung von Teile mit einem Asterrikus {3) aus der Kolonne RM werden diese Teite als Saatz, zusammen mit anderen notwendigen

tilen, wie Schaltplatimen geliefert.

7% Sil'on commande des pidces désignées par un astérisque () dans la colenne RM, ces pidces seront fournies en jeu avec les autres piéces
nécessaires telles que des plaquettes.
Yz Al ordenar partes que tienen un asterisco () en la columna RM, estas partes serén suministradas como ur juego junto con otras partes

necesarias como los tableros de circuitos,

42



BB{% / Air pressure mechanism / Luftdruck / M canisme de la pression d«air

/ Mecanismo de la presi n de aire

R

N.

=1
HR

AT am
{ OPTION PARTS "

151-V26-514

43



N . ZZ[EE{® / Air pressure mechanism / Luftdruck / Mécanisme de la pression d’air
/ Mecanismo de la presion de aire

REF.NO. CODE Q'TY B NAME OF PARTS RMY
<arFlyd-EITREA> < For with-out Compressor >
1-1 43678009 1NFr o 72az 3 SOLENOID VALVE ASSY, ZA
1-1-1 $31551008 T T Y1223 VALVE SETTING PLATE, 2-3
1-1-2 509318101 1M1 7PL—2 INTEGRATER
1-1-3 540628000 IR ERIAY P i V7! BALL VALVE, 1/4
1-1-4 509228000 IR = Y NIPPLE, 1/4X1/8
1-1.5 543679001 1|Forvnwioss SOLENOID VALVE ASSY, 2
1-1-5-1 $43680001 i W aale i divety; TN S Y AIR MANIFOLD ASSY
1-1-5-1-1 543684001 1Nz7v=kp AIR MANIFOLD
1-1-5-1-2 543683001 2IFvnnG SOLENOID VALVE
1-1-5-1-3 518415101 A/ T 2 A - QAMS HALF UNION, Q4M5
1-1-5-2 $43682000 1|18 dn—AxX27 2 VALVE HARNESS ASSY, X2
1-1-5-2-1 $12404000 2ivA4080F7 04072 VALVE CONNECTOR
1-1-6 062302506 2|+ ~=3x25 SCREW, PAN M3X25
1-1-7 028030242 2| xHH 223 WASHER, SPRING 2-3
1-1-8 025030232 2Qles¥HxFay3 WASHER, PLAIN M 3
1-1-9 $40629000 2118 =y Tk BARREL NIPPLE
1-1-10 523880000 2ITP—-wT77~ AIR MUFFLER
1-1-11 543686000 1|PTZ LK 1/4 ELBOW,PT 1/4
<AL Tyt —{HEHA > < For with Compressor>
1-2 543694009 1|7y y z SOLENOID VALVE ASSY, 2B
1-2-1 $31551009 LREAR S A AR, o 0 B VALVESETTING PLATE, 2-3
1-2-2 509318101 1177 -4 INTEGRATER
1-2-3 $29710000 12372 —6-14 CONNECTOR, 6-1/4
1-2-4 509228000 Her1=v70 NIPPLE, 1/4X1/8
1-2-5 543679001 1 Ferniezry s SOLENOQID VALVE ASSY, 2
1-2-5-1 S43680001 1T FPwhLETE AIR MANIFOLD ASSY
1-2-5-1-1 543684001 1lTrv=kiLK AIR MANIFOLD
1-2-5-1-2 543683001 2|Fr v T SOLENQID VALVE
1-2-5-1-3 518415101 4|/\—F 1= F 2 QaM5 HALF UNION, Q4M5
1-2-5-2 $43682000 LR FAVI Do VAT $ ¢17 VALVE HARNESS ASSY, X2
1-2-5-2-1 $12404000 27 oanniazres VALVE CONNECTOR
1-2-6 062302506 2|+ ~a3xzes SCREW, PAN M3X25
1-2-7 028030242 2| xFHF23 WASHER, SPRING 2-3
1-2-8 025030232 2les¥HxFI3 WASHER, PLAINM 3
1-2-9 523880000 2lrP—-v73- AIR MUFFLER
<3 E IR > <Common parts >
2 052501205 21+ AT EET5XI2 SCREW, PAN (5/P WASHER) M5X12
5 021500103 2|FYp1as NUT, 1 M5
6 149796001 Vdak—2h+7U% AIR HOSE, W/CONNECTOR
8-1 S43687001 1lFra>Fa2—9R AIR TUBE, N4-1A L= 1450
8-2 S43687002 1|+rO>rFx2—-7JR AIRTUBE, N4-1B L= 1450
9-1 543688001 1|FrO-F1~7L AIRTUBE, N4-2A L= 1350
9-2 543688002 1fF1ArFa2-—-7L AIR TUBE, N4-2B L= 1350
10 $12212000 1R 781 L2908 SPIRAL, 2905
29 510243000 2|+ 1029 F - FNK-3N CORD HOLDER, NK-3N
30 062400812 2|#~oaxs SCREW, PAN M4X8
31 228475000 2i4 w718 K1.9X80 FASTENING BAND, 1.9X80
<ar7 Lyt —HtigR > < For with Compressor>
<100VH > < For 100V AC>
12-1 S05670002 1arFLyyga=yt COMPRESSOR UNIT, 100V AC
<200VH > < For 200V AC>
12-1 S09393002 MarzLyygz=yt COMPRESSOR UNIT, 200V AC
151-V26-514

44



/ Mecanismo de la presi n de aire

N . ZZEFEB8{® / Air pressure mechanism / Luftdruck / M canisme de la pression d«air

_ o
1 ) *

g]
] ] r

:/\\\\\\éﬁ}_zg

[
5
g

|
i

4

/
. \P@/‘ﬂ% F2 31

" A7 B8

{ OPTION PARTS "

M1

151-V26-514

45



N . Z2[ERI{% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d’air
/ Mecanismo de la presién de aire

REF.NQ. CODE Q'TY =2 NAME OF PARTS RM]

<I-TlwH—{HLEA > < For with Compressor>

13 546255000 1|x 7+ — 206045688 AIRTUBE, 6 L=680

15 200190001 3| rFv T STAPLE

19 017082203 41K )L b 8x22 BOLT, M8X22

20 028080242 A2 YH 228 WASHER, SPRING 2-8

21 025080232 dlesH¥HzFIs WASHER, PLAIN M 8

22 025080336 AesSHH2F 18 WASHER, PLAINL8

23 021080106 4|+v r1228 NUT, 1 M8

35 509224002 NZ31a49T41 TREADLE SUPPORT BASE

36 509225001 2Mane+ vt NUT, SQUARE

37 017081606 2|#J ~8X16 BOLT, M8X16

38 028080246 2(RxYHx28 WASHER, SPRING 2-8

39 509226001 PAPER R bk i WASHER
"FTuzLBE" " OPTION PARTS “

26 525100000 1| FE—=sFo 3 BALL VALVE ASSY
Y mAS " For Supply parts

27 543683001 1"NWFeomnd SOLENOID VALVE

28 $43696000 1L F = 22X VALVE HARNESS, X1

28-1 44746000 YT HRLTN—32 2R VALVE HARNESS

28-2 544750000 PR RAV A AT S & T 1Y VALVE HARNESS, 24V
< JrFlLwvt—-{{LHEEE > " For with Compressor ”
<100VE > 1 <For 100V AC>

12 $50661009 1ar7FLydazyrys COMPRESSOR UNIT ASSY, 100V AC

12-1 S05670002 1ar7Lyya=yt COMPRESSOR UNIT, 100V AC

12-2 $43278000 1o 7LyHt—rn—x2x COMPRESSOR HARNESS
<200VHE > <For 200V AC>

12 $50662009 lar7Lvysazy iz COMPRESSOR UNIT ASSY, 200V AC

12-1 509393002 1a>FLy4z=vr COMPRESSOR UNIT, 200V AC

12-2 543278000 Nar7Lysd—rn-%2 COMPRESSOR HARNESS

151-V26-514

46



P.

BEMBA{R / Power supply equipment mechanism / Stromversorgung

/ M canisme de l«equipment en alimentation lectrique
/ Mecanismo del equipo de alimentaci n de corriente

47

151-V26-515




P. EEEMER / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de 'equipment en alimentation électrique
/ Mecanismo del equipo de alimentaciéon de corriente

REF.NO. CODE Q'TY Brag NAME OF PARTS RV

1 $44383000 148 AE~EXY 3 PULSE MIOTOR ASSY, X

2 $44372000 1j/srxe—-2y23 PULSE MOTOR ASSY, Y

3 543196000 TIXLAE—8XN—3 R PULSE MOTOR HARNESS, X

4 543197000 1IWAE-2YN—3% 2 PULSE MOTOR HARNESS, Y

6 544664000 1Wrerredn—x243 SENSOR HARNESS ASSY, H/P

6-1 $44665001 1% >t Yt HG6L-12F PROXIMITY SENSOR, GL-12F

6-2 544665002 1% e Y&4G6L-12F PROXIMITY SENSOR, GL-12F

7 546476001 2l 9HhF+T SENSOR BRACKET

8 002301203 2| ++~03x12 SCREW, PAN M3X12

9 510243000 3|02 5 TNK3N CORD HOLDER, NK-3N

10 0AS5401006 3|F N 2EFAX0 SCREW, PAN (5/P WASHER) M4X10

11 525664000 1|a— k&I 56 CORD HOLDER, 6N

12 0A5401006 1|+~ Z48X10 SCREW, PAN (S5/P WASHER) M4X10

13 149287000 IFrore5.7 CORD HOLDER, 7N

14 0A5401006 J|F~anxkZax10 SCREW, PAN (5/P WASHER) M4X10

15 018501622 Bl7HHI k5x16 BOLT, SOCKET M5X16

16 025050232 8les¥AERFYS WASHER, PLAINM 5

17 028050242 Bl RxHHR2S5 WASHER, SPRING 2-5

20 543206000 YL/ RN—2A7 3 SOLENOID HARNESS ASSY

21 543202000 NarhryvLs1rY: STEPPING SOLENOID ASSY

23 507818009 kUL E THREAD TRIMMER SOLENOID

24 $41202051 L ESTAS-E AVAVIVE g -1 THREAD WIPER SOLENOID ASSY

26 $38148000 1P —24E 21 GROUND WIRE, 1

27 0A5401006 1|(+~a85E54x10 SCREW, PAN (5/P WASHER) M4X10

28 062300612 4|+ ~3x8 SCREW, PAN M3X6

29 062300412 2|+ ~N223X4 SCREW, PAN M3X4

30 021060206 222+ b6 NUT, 2 M6

3 028060246 2|8 x ¥ HR2-6 WASHER, SPRING 2-6

32 $31674000 1o %% #3191-09pP CONNECTOR, 3191-09P

33 149809000 1zgr3v7L BEAD BAND, L=200

34 340400001 Tjaza /8K BEAD BAND

3541 $43203000 1EMZTYF7 2 EM-SWITCH ASSY

37 525664000 3|a—FHRILE#6 CORD HOLDER, 6N ‘

38 0A5401006 41F~an ik ES4X10 SCREW, PAN (5/P WASHER) M4X10

39 228475000 214w 28 F1.9X80 FASTENING BAND, 1.9X80

40 340400001 Jjzz=s 1150 F BEAD BAND

41 S00480000 Ha-sFRILg#sS CORD HOLDER, 5N

45 149809000 11217V 7L BEAD BAND, L= 200
1 “ OPTION PARTS ¥

35-2 543204000 1EMOY S ALY F T2 EM LOCK-SWITCH ASSY

36 $37057001 TIEMA Y FAR—413 EM-SWITCH SPACER, 3

151-v26-515

48



Q. $HUE R H2RBEF / Synchronizer / Synchronisator / Synchronisateur /Sincronizador

151-V26-501
R. 7V BRI / Printed circuit board mechanism / Leiterplatten / Circuits imprim s

/ Tableros de circuitos impresos

151-V26-518
49




Q . $H{rEARHEFER / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE [qTy b o NAME OF PARTS RV
1 548666001 1>+ 1H5%23 SYNCHRONIZER ASSY
2 062400806 2|F~14xs8 SCREW, PAN M4X38
4 $38080001 Hnlovasiovgaz MAGNET ASSY, D
5 538082001 2l Un Ty ee MAGNET ASSY, U
6 062681412 3|+ ~3437-40X14 SCREW, PAN S\M4.37-40X14
7 025680132 3|es¥HRLIH4a37 WASHER, PLAIN S 4.37
151-V26-501
R. 77U 2~ EARBAR / Printed circuit board mechanism/ Leiterplatten / Circuits imprimés

/ Tableros de circuitos impresos

REF.NO. CODE QTY AT NAME OF PARTS R\VY
1 $43210001 TeEr¥F3xno3 CONTROL PCB ASSY
1-1 U38337000 | 10|FET25:350 TRANSISTOR, FET:25i350
1-2 U38338000 | 10|reT2%5K2202 TRANSISTOR, FET:25K2202
1-3 $38155000 4| MOSFET25K 1306 TRANSISTOR, :25K1306
1-4 538164000 6| MOSFET25K1937 TRANSISTOR, :25K1937
1-5 U32744000 2|DIPSWDSS708 DIP SWITCH:DS5708
151-V26-518

50



- B1E /2 JVEB{% / Operation panel mechanism / Schaltkasten

/ M canisme du bo tier de contr le / Mecanismo del caja de controles

51

151-V26-530




S . 124/ JLEE{R / Operation panel mechanism / Schaltkasten
/ Mécanisme du boftier de contrdle / Mecanismo del caja de controles

REF.NO. CODE QY B NAME OF PARTS RM
1 543220209 1w ygnziLy OPERATION PANEL ASSY
1-1 543223008 TR TN L FILM, OPERATION PANEL
1-2 543229001 RVAE SIVE-FASIT, 3 PANEL PCB ASSY
1-2-1 529023000 5|LEDGLIPO40 LED, GLIP0AQ
1-2-2 530260002 8|swDP1-100 SWITCH, DP1-100 ;GRAY
1-2-3 U34870001 2 |DIPsw KSPOS DIP SWITCH: KSPO8
1-2-4 538104000 1T — #EVQVEMFO1 ENCODER, EVQVEMFQ1
1-2-5 417382001 1|PKB245C-3601 BUZZER:PKB245C-3601
1-3 543226000 1|FODIN—% R FDD HARNESS
1-4 $43227200 1/¥xia—Fp7 3 PANEL HARNESS ASSY, P
1-5 0A5400805 1+ ~4 %7 Z4x8DB SCREW, PAN (5/P WASHER) M4X8
1-6 0A4300605 41+ F~H 47 33X6DA SCREW, PAN (5/P WASHER) M3X6
1-7 543237000 1|PROMIN Z L7 2 PROM ASSY, PANEL
1-8 $02907000 1|v=3 DIAL
1-9 543224000 1]2.5FDD FDD, 3.5
1-10 543225000 2IFDDRA X~ SPACER, FDD
1-11 0A4300605 41+ F A~ 7 23X6DA SCREW, PAN (5/P WASHER) M3X6
1-12 037300816 4lvF~H Y E3X8 TAPPING SCREW, PAN V M3X8
1-13 543228000 117045 va—Kpy 3 PROGRAMMER HARNESS ASSY, P
1-14 002300603 2|+ ~D3%6 SCREW, PAN M3X6
1-15 542653000 2|2 PTFC-22-11-14 CORE, TFC-23-11-14
1-16 149809000 2t2 159 7L BEAD BAND, L= 200
1-17 008400604 8|+ k3 2204x6 SCREW, TRUSS M4X6
1-18 536008009 15z 3anii— SIDE COVER, PANEL
1-19 107321009 11#>%476 SHOULDER SCREW, SM4.76
1-20 107017001 1H+2nadHz WASHER, SPRING WAVE
2 543236009 HomgnzLEar OPERATION PANEL BASE
3 543674000 217y v3eA CUSHION, A
4 $43675000 3|vviIoB CUSHICN, B
5 525634101 3|7 FE L h5X6S BOLT, SOCKET M5X65
6 025050236 eleZ¥HixFams WASHER, PLAINM 5
7 018081636 1|7+ E0r8X16 BOLT, SOCKET M8X16
8 510408000 1|dLi—+ RUBBERSHEET
8 021500106 6|1+ k5 NUT, 1 M5
151-V26-530

52



/ Mecanismo del pedal

. Bt BA{%/ Foot switch pedal mechanism / Fu§bet tigung / M canisme de la p dale

[ For Supply Parts "

e e e e e v — — — — —

53

151-V26-651




T. BBk / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale

/ Mecanismo del pedal

REF.NO. CODE |qQTY Erxq NAME OF PARTS RM)

1 $42842101 1227 +3swW 2-PEDAL FOOT SWITCH, 3
1-1 S38166000 2|7 hNRHENE FOOT PEDAL BASE
1-2 538167001 T{2# 5wk - SWITCH PIN, 2-STEP
1-3 048060142 MNhA7T73Ance RETAINING RING, EXTERNAL C6
1-4 025060236 lles¥HxrFa96 WASHER, PLAIN M 6
1-5 538168001 17y ozyix SPRING, COMPRESSION
1-6 542867001 1731873314 TREADLE AUXILIARY PLATE
1-7 004400603 A+ #5333 4x6 SCREW, FLAT M4X6
1-8 538170001 2(7 b RAIIS R SPRING, COMPRESSION
1-9 542259000 127 basWin—2 24 3 2-PEDAL FOOT SW HARNESS ASSY, 3
1-9-1 S42258000 12027 R3swin— 5 2 2-PEDAL FOOT SW HARNESS, 3
1-9-2 536260000 BRI UFUXE L HE L SWITCH PIN BUTTON, VX
1-10 062301205 4|1F~33X12 SCREW, PAN M3X12
1-11 228475000 | 10| v u &8 F1.9x80 FASTENING BAND, 1.9X80
1-12 538174000 2|7V bREN FOOT PEDAL
1-13 538175001 2{~NFERTr4 PEDAL PROTECTION PLATE
1-14 538176101 2|12V FAYTINER SPRING, PLATE
1-15 002300403 41+ F~N2O3X8 SCREW, PAN M3X4
1-16 028030246 EAPAY S s B Se o WASHER, SPRING 2-3
1-17 025030236 AesH¥HxFar3 WASHER, PLAIN M 3
1-18 538177001 27V pxENT Y FOOT PEDAL SHAFT
1-19 048050346 4(r A JES RETAINING RING, E5
1-20 052400606 217Xz ES4X6 SCREW, PAN (S/P WASHER) M4X6
1-21 117936001 121d4L+294 RUBBER CAP, 9.4
1-22 $38180000 113% 721721691 CONNECTOR, 172169-1
1-23 $38060000 Hazvzx+4y 718x19 CONNECTOR CAP, 18X19
1-24 538059000 2|40 XY FNGTIF RUBBER CAP, NG79F

B " OPTION PARTS ”
2 $44805101 137 F3sw 3-PEDAL FOOT SWITCH, 3
2-1 538166000 3|7V ERENLSE S FOOT PEDAL BASE
2-2 S$42867001 1730282314 TREADLE AUXILIARY PLATE
2-3 004400603 6|+ TaxTaxe SCREW, FLAT M4aX6
2-4 538170001 |7V bR SPRING, COMPRESSION
2-5 544806000 3L 2 FSWHA—X A7 E 3-PEDAL FOOT SW HARNESS ASSY
2-5-1 544807000 3L 7Y FSWAHA—F R 3-PEDAL FOOT SW HARNESS
2-5-2 536260000 B[R4V FIKEH a2 SWITCH PINBUTTON, VX
2-6 062301205 6|F~o3x12 SCREW, PAN M3X12
2-7 228475000 104y v 2 K19%80 FASTENING BAND, 1.9X80
2-8 538174000 1 AV NG S FOOT PEDAL
2-9 538175001 3Nk TT 5 PEDALPROTECTION PLATE
2-10 538176101 R UYFAHITINR SPRING, PLATE
2-11 002300403 6| +F~Na3x4 SCREW, PAN M3X4
2-12 028030246 6Nz HHR23 WASHER, SPRING 2-3
2-13 025030236 6lEsHHrFY3 WASHER, PLAINM 3
2-14 $38177001 3|7V ERENT S FOOT PEDAL SHAFT
2-15 048050346 6|~ XTTES RETAINING RING, E5
2-16 052400606 2{F~anzxEeSaxs SCREW, PAN (S/P WASHER) M4X6
2-17 117936001 14124894 RUBBER CAP, 9.4
2-18 538180000 1axs 21721691 CONNECTOR, 172169-1
2-19 $38060000 Max2a%vy718X19 CONNECTOR CAP, 18X19
2-20 538059000 3|04 FNGTIF RUBBER CAP, NG79F

"R RS " For Supply parts "
3 549443000 1352 1703681 CONNECTOR, 170364-1
151-V26-651

54



Ut . 8y & B8k (EAA) / Power table (For Japan only) / Motorgestell
/ Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina

1-13 1-12 1-11 1-13

i
3 )

B —

(T |
| % |
-2-2- = | ol 1212 |
% " -Z-2- J T% -‘ﬁ“""'-‘-,\_ o |J 2 - , |
&%1-2-2-9 4 1-2-12 a2 o 2 | 1-2-1-4 |
e—1.22.10 | 128—< 3 | Z i 1-2-1-3 |

5 1.2.2-7 | 1-2-7 R | z
1 1_2_11 @ “ﬁa% 1-2-12 ul %J |
R 1-2-10—/"5 S / |
k _____ -J 1-2'9 f—‘ I
kA B

37 38 39

151-V26-652
55




U1. B &RR (EAHA) / Power table (For only Japan) / Motorgestell

/ Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina

REF.NO. CODE QTY B XA NAME OF PARTS R

<EAREEF-—FIL> < For only Japan>
1 542850409 13M5F—Fusxvssz oo e
1-1 542851301 13115 =F0 |
1-2 543671109 NP LT T & -
1-2-1 S09633009 1eFx%vors3s | e
1-2-1-1 09216002 1l=—7n441TRr |
1-2-1-2 509217102 1 7Fam 00000 |seesssesesseoseess
1-2-1-3 017081606 LI AN .
1:2:04 028080246 | 3|;sx¥Hi28 00 |eeeeememcmeeeeee
12445 509312001 |  3{E5%#H2548  |cceeeeeereneeees
1-2-1-6 505223001 p ) R O S PR
1-2-1-7 022120306 2|4 r3vz12 e
1-2-1-8 $10661109 | 2[vrrvo2d4 |
1-2-1-9 026120236 2| e sz gsqs 00 |escsscassecoscases
1-2-1-10 028120246 2|z HR212 0 |eeeeee—me—————————
1-2-2 S09640009 | 1l#Fxvo1r3 |
1-2-2-1 509221002 Rt 175, 0 O o Y P
1-2-2-2 S09222102 1Y FFPL2L | cesessssssssmansioos
1-2-2-3 017081606 3lEuraxte 000000000 [ emeememeeeeeeeeee
1-2-2-4 028080246 SHSZHHEZE | sememsmessocsosessses
1-2-2-5 S09312001 | 3|eS¥HFL18 |
1-2-2-6 $05223001 | 2{*¥2%— e
1-2-2-7 022120306 21+ F323212 e
1-2-2-8 $10661109 DSy = A P
1-2-2-9 026120236 2les#aazssrr 00 |
1-2-2-10 028120246 P VRG-S -5 Y (U —
1-2-3 S$43672109 B 72 PSS o
1-2-4 017081606 alznraxie 00000 e
1-2-5 028080246 AT B B - S [ —
1-2-6 025080236 AlesHHzFang 00 |
1-2-7 509224002 MR Lt ot A O
1-2-8 509225001 2ans+v b, e
1-2-9 017081606 e R Y F e —
1-2-10 028080246 AR - N [
1-2-11 509226001 PR a i - S P ——
1-2-12 133180005 L I STV N B S5 35t - A (S —
1-3 133172003 R DL & Gl P —
1-4 037521016 Nermavrr29a5 0 e eeee
1-5 025050236 | 1|eS##xF255 0 e
1-6 028050246 | 1|/5x##H%25 [
1-7 515158009 H e o G (PSOREUES—————
1-8 502740000 1M1zt e eee
1-9 502739000 HWdadsvs5—7F | eeeeeemeeememneene
1-10 039411215 2RSS RE#YEL 12 |
1-11 119702004 R - 27 E R U —
1-12 101073001 A e | (R ——
113 101121000 R e o o i PO
1-14 032361306 I s N ol D T —
1-15 S46460000 113V H800WE— 2200V e
1-16 538041000 Tleesg=yl | Stsemssmniieain
1-17 105073001 MRS E S - L [ —
1-18 200190001 A7 20 3 | (ERERSIEE——————
1-19 146256001 4l yugqrh+4 | e
1-20 146255000 D P ——
1-21 133740006 L E I T D [ —
1-22 025060336 PR B e &t e —
1-23 028060246 A % b A P —
1-24 021060106 i L o N S (SO ——
37 518633109 LA E T T 1L e [ ——
38 032422003 PRSI B SV 5. S (S ——————
39 116662003 3l 0 e
40 $20137001 L e o - 7 (ot (SO
41 138444001 2|+~Bg o taxia |
42 025040232 L k=, 7 S (S ——
151-V26-652

56



U2 . 8/ & BAR (#IH M) / Power table (For Export) / Motorgestell
/' M canisme du plateau de la machine / Mecanismo de la mesa de la m quina

57

151-V26-652




U2 . ByH B (EiA) / Power table (For Export) / Motorgestell
/Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina

REF.NO. CODE QTY EAA NAME OF PARTS RV
26 546460000 113V 7 400WE -~ 2 200V MOTOR, 3-PHASE 200V AC-400W
27 538041000 1WE-%7-1 MOTOR PULLEY
28 105073001 HFPaeyxhAzP595 SET SCREW, SM5.95
30 200190001 S[AFYTN STAPLE
31 146256001 LA AP B CUSHION COLLAR
32 146255000 47w i3 CUSHION
33 133740006 4189 3 HE I F6X70 BOLT, M6X70
34 025060336 dlesH#H g 16 WASHER, PLAINL 6
35 028060246 QN2 HFH 126 WASHER, SPRING 2-6
36 021060106 413+ e NUT, 1 M6
37 518633109 HE—2H- MOTOR COVER
38 032422003 3+ ALEY R TA1X20 WOOD SCREW, ROUND M4.1X20
39 116662003 3[¥Hx WASHER
40 520137001 HE-g-220Hni- BACK COVER, MOTOR
41 138444001 2|3 ~XBE A +ax14 TAPTITE, PAN B M4X14
42 025040232 2|3 N xFana WASHER, PLAIN M 4
151-V26-652

58



V. T2y FRIEBEF (H 7> 3 > 85)/ One-touch work clamp (Option parts)
/ One-Touch-Stofthalterheber (Sonderzubeh 1) / Pinceur simple touche (Pi ces en option)
/ Prensor de un toque (Piezas opcionales)

151-V26-941
59




V.7 24y FIBITEBRR (F 7 3 > 884 / Thread wiper set (Option parts)

/ Fadenspannvorrichtung (Sonderzubehor) / Mécanisme de tire-fil (Piéces en option)

/ Mecanismo del limpiador de hilo (Piezas opcionales)

REF.NO. CODE Q'TY = NAME OF PARTS RM
<TLEYFRIEE> < One-touch work clamp set>
3 544414001 W28 YyFAHgTugF€Y b ONE-TOUCH WORK CLAMP SET, 326E
31 544415001 WTra2yFt4ILY 3 ONE-TOUCH HOLDER ASSY, L P
3-2 544417001 | 1|7>2vF+4IRY 3 ONE-TOUCH HOLDER ASSY, R b
3-3 520289101 2|17k -1y 3 WORK CLAMP HOLDER ASSY, L *
3-4 520293101 2| 7RI —R7 3 WORK CLAMP HOLDER ASSY, R -
3-5 018680822 8|7 Fa37X8 BOLT, SOCKET SM4.37X8
" HRABR " For Supply parts ”
4 520822101 1Yo HRiLad -1ty b WORK CLAMP HOLDER SET, L
4-1 520289101 (N Bk 1% e R A WORK CLAMP HOLDER ASSY, L W
4-2 018680822 217 FHI b 437X8 BOLT, SOCKET SM4.37X8
5 520823101 1|ZoHFNLE—REY WORK CLAMP HOLDER SET, R
5-1 520293101 "o dILE—R7 2 WORK CLAMP HOLDER ASSY, R P
5-2 018680822 2|7 F+HEI Fa37X8 BOLT, SOCKET SM4.37X8
6-1 544415001 172y Ft4TLY 3 ONE-TOUCH HOLDER ASSY, L %
6-2 544417001 W22 Y544 IR 2 ONE-TOUCH HOLDER ASSY, R 4
151-V26-941

Y RMIIC R A O T VBRI, BESEZTARY LTHY ETOTHRBICABLEVWTTF AL, ‘
7t Partswhich have an asterisk (3%) in the RM colum are parts which have been assembled and adiusted to high precisions. These parts should
never be disassembled.

#¢ Die in der Kalonne RM mit einem Asteriskus (3%) bezeichneten Teile sind mit hoher prazision zusammengebautund eigestellt worden,

Aus diesem Grunde dirfen diese Teile niemais zerlegt werden.
7% Les piéces désignées par un astérisque (3%) dans la colonne RM sont des piéces qui ont été assemblées et réglées avec une grande précision.
Il ne faut en aucun cas déposer ces piéces.
<% Laspartes que tienen un asterisco (3% } en la columna RM san las partes que han sido armadas y ajustadas a alta precision.
Estas partes nunca deberan ser desarmadas.

60



W.7RosS<v—BFE (47 3 ~ &h&n) / Programmer (Option parts) / Programmiervorrichtung (Sonderzubeh r)
/ Programmateur (Pi ces en option) / Programador (Piezas opcionales)

" F*72at&/ OPTION PARTS "

151-V26-942
X. 94 BR=T x5 FEBBE (4 72 3 88) / Wide perfect device (Option parts)

/ Wide-perfect-Vorrichtung (Sonderzubeh r) / Dispositifs de perfection farge (Pi ces en option)
/ Dispositivo de ancho prfecto (Piezas opcionales)

151-V26-946
61




W. 70757 - (F 7 ¥ a8 &)/ Programmer (Option parts) / Programmiervorrichtung (Sonderzubehor)
/ Programmateur (Piéces en option) / Programador (Piezas opcionales)

REF.NO. CODE  |oTy B XA NAME OF PARTS RV

1 543249001 1|7nd5=—23 PROGRAMMER ASSY

1-1 543250000 M72n¥s=-mI74 TOP COVER, PROGRAMMER

1-2 $43251000 1WFndsv—vsa24 LOWER COVER, PROGRAMMER
1-3 543252000 TF—FK-—FKan-¥ SPACER, KEYBOARD

1-4 543253000 HWE—F-Fdui—t RUBBER SHEET, KEYBOARD

1-5 543254000 TR — K~} KEYBOARD SHEET

1-6 037301015 4\ ~NEYE L 3X10 TAPPING SCREW, PAN V M3X10
1-7 543255000 1|LcDA /8~ L.CD COVER

1-8 $43256000 1{Lco LCD

1-9 $43257000 1o A n—%— INVERTER, LCD

1-10 037200615 LlvEREUE X6 TAPPING SCREW, PAN V M2X6
1-11 543271000 "W70¥%3<~w42v bA | MAGNET, A

1-12 43272000 lf7nss<v—-<5%vta MAGNET, B

1-13 037300615 6|vF~NEYE3X6 TAPPING SCREW, PAN V M3X6
1-14 $43267000 17o4s~—a-F PROGRAMMER HARNESS

1-15 543268000 T2 n—2—n—-x2 INVERTER HARNESS

1-16 543270000 12~ KFYiaKrse CORD BUSH, KR51

1-17 543981000 2{70%5v~2ani- LOWER COVER, PROGRAMMER
1-18 543259001 "NFods<ssnros PROGRAMMER PCB ASSY

1-19 543263000 1|PROMZ OGS w4 3 PROM PROGRAMMER ASSY

"AFaLma " " OPTION PARTS “

2 540621000 1[EMIZI PESD-3R-15 EMI CORE, ESD-SR-15

3 149809000 W2 13u7L BEAD BAND, L =200

151-V26-942
X. DA ENR=7 7 bREBEBRFR (72 3 > 88)/ Wide perfect device {Option parts)

{ Wide-perfect-Vorrichtung (Sonderzubehér) / Dispositif de perfection large (Pigces en option)
/ Dispositivo de ancho prfecto (Piezas opcionales)
REF.NO. CODE QTY | NAME OF PARTS R

1 544795001 1[300E7 7 FPEY k WIDE PERFECT STITCH SET, 300E
1-1 540837001 Hznaxdrv21wWps 3 SHUTTLE RACE BASE ASSY, WP
1-1-1 540839001 1h2et b 7oF1wWP THREAD GUIDE, WP $S-RACE BODY
1-2 540840001 HES1i—wp DRIVER, WP

1-3 540841001 A +hwwp SHUTTLE RACE BODY, WP

1-4 540842991 MN\Fah<wpnar 3 SHUTTLE HOOK, WP W/BOX

1-5 540843001 1HRESr—2 2 zwp BOBBIN CASE ASSY, WP

1-5-1 540845001 1| r—2Faminizwe TENSION SPRING, WP

1-6 540846001 1{1 R/ vwpy 2 MOVABLE KNIFE ASSY, WP
151-V26-946

R?



Y. FARLREEBBE (472 3 »8&) / Inner clamping device {Option parts)
/innere Feststeltvarrichtung (Sonderzubehér) / Dispositif de griffe intérieure (Pigces en option)
/ Dispositivo Prensor interior (Piezas opcionales) ‘

,__._._—.__._____..____—...__.__-..—.__......__....____.._—.._.___

1-1-19

|

l

|

|

|

|

|

|

|

|

{ 1-1-22 1-1-201-1-2\1(\\:§
| 1-1-14 1é:3 1-11-1917%‘3/%%
| 110 1.9 t-1-16 |P >
|
l

|

|

|

|

|

l

|

|

|

[

<3
3"‘ 1-1-10 1-1-11
S8 (g1t

151-V26-943

63



Y. R I AEZRERR (+ 7 3 > EB&)/ Inner clamping device {Option parts)

/ Innere Feststellvorrichtung (Sonderzubehdr) / Dispositif de griffe intérieure (Pigces en option)
/ Dispositivo prensor interior (Piezas opcionales)

REF.NO. CODE [aqTv B A1 NAME OF PARTS Y|
1 $51073009 | 1|#—4vsnrFrunFey k |INNER CLAMPING DEVICE SET, 326E
1-1 $44420009 | 1|#¥T4 5. oa% 3 WORK CLAMP CRANK ASSY, LA
1-1-1 $12634009 | 1|4 T o3> okLdA WORK CLAMP CRANK HOLDER, A
1-1-2 512635009 HAYTo5o2hL4B WORK CLAMP CRANK HOLDER, B
1-1-3 544421001 vz osrovangc WORK CLAMP CRANK HOLDER, C
1-1-4 $44422001 Hosvomnany SPACER, CRANK HOLDER
1-1-5 150382001 217+ %1 Fa37x18 BOLT, SOCKET SM4.37X18
1-1-6 $12638009 | 1|nrsrius44q REVERSE CYLINDER BRACKET
12127 018301236 | 2|7+ % raxi2 BOLT, SOCKET M3X12
1-1-8 018301036 | 2|7+ # . r3xi0 BOLT, SOCKET M3X10
1-1-9 505665001 HER ST I WORK CLAMP CRANK, LA
1-1-10 154235001 1nvroxy REVERSE GEAR
1-1-11 154236001 1nrsrsyy REVERSE RACK
1-1-12 145087001 1nesrE¥vv 42 WASHER
1-1-13 149831101 1{7avv% s X238 SET SCREW, SM3.18
1-1-14 154237001 EE R E I it WORK CLAMP PLATE HOLDER, L
1-1-15 025350132 | 1|les#szsam WASHER, PLAIN § 3.5
1-1-16 100242003 1|2 % 29357 SCREW, SM3.57
1=1=17 $12637009 | 1lanr rpwr REVERSE ROD
1-1-18 512639001 Hnvsroyus REVERSE CYLINDER
1-1-19 §12642009 | 2|7+ k3x35 BOLT, SOCKET M3X35
1-1-20 S12640009 | 1in>Frvovas JOINT
1-1-21 018300836 | 1|7+#. b3xs BOLT, SOCKET M3X8
1-1-22 018300836 | 1|7 +#. b3xs BOLT, SOCKET M3X8
1-1-23 017501216 | 1|41 k5xi2 BOLT, M5X12
1-1-24 021500216 | 12024 s NUT, 2 M5
1-1-25 S18415101 2{N—=7 314 04M5 HALF UNION, Q4M5
1-1-26 544424001 o5 a8 2~x—4 SPACER, CRANK HOLDER
1-2 $44425001 1|V b 44T 7 32681 OUTER WORK CLAMP, 326E-1
1-3 117291002 | 2|45 x o318 SCREW, FLAT SM3.18
1-4 154252001 Mexxx14L POSITIONING PLATE, L
1.5 154253001 IEETFEET: POSITIONING PLATE, R
1-6 062670512 | 4|+ ~2357.00%5 SCREW, PAN SM3.57-40X5
1-7 025350332 | 4leswszar3s WASHER, PLAIN 1. 3.5
1-8 028350242 | 4lrsz¥ #2235 WASHER, SPRING 2-3.5
1-9 154256101 1NArdTr85522A WORK CLAMP PLATE BLANK, A
1-10 $51075001 1|#4 Y4295 4LH .. t=12 |FEED PLATE BLANK, H 326L ............ t=1.2
1-11 $44745009 |  1|nr3sinT3s s INNER CLAMP VALVE ASSY, 3
1-11-1 $31570209 | 1|/ 5 kU« 2454 VALVE SETTING PLATE, 4-5H
1-11-2 $44748001 Hzrv=Fn ks AIR MANIFOLD, 3
1-11-3 062302506 | 2|+ ~a3x25 SCREW, PAN M3X25
1-11-4 028030242 | 2|z WASHER, SPRING 2-3
1-11-5 025030232 | 2|leswrzzams WASHER, PLAIN M 3
1-11-6 543683001 oy SOLENOID VALVE
1-11-7 543696000 | 1l Ta—22x VALVE HARNESS, X1
1-11-7-1 $44746000 HytamnIn—az VALVE HARNESS
1-11-7-2 $44750000 | 1|y hssFn—zz28v VALVE HARNESS, 24V
1-11-8 $18415101 2ln =724 2qQams HALF UNION, Q4M5
1-11-9 545252000 L RV REGULATOR ASSY
1-11-9-1 545253000 | 1|LxaL-2 REGULATOR
1-11-9-2 S45254000 | 2| %73109-4-10 JOINT, 3109-4-10
1-11-10 062404005 | 2|3 ~z4x40 SCREW, PAN M4X40
1-12 340400001 | e S e BEAD BAND
1-13 503803000 | 2|rvmrFzi-7 AIRTUBE, 4 L= 1300
1-14 $28741000 HNrr—52-7 AIRTUBE, 4 L= 300

T RRRALS " " For Supply parts "
11 544426001 1 b4 T 7332662 OUTER WORK CLAMP, 326E-2
12 $51076001 1|V b3 #T72326L3 OUTER WORK CLAMP, 326L-3
13 $10542001 1FntHTLL INNER CLAMP, LL
14 $51077001 TlA4T 12752 73260 WORK CLAMP BLANK, A 326L
15 $51078001 1|oT#4% Y1875 4LH t=1.2 |OT-FEED PLATE BLANK, H 326L ........ t=1.2
151-V26-943

64



AAT. HBYEZEBIMR (72 2 BRE) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubeh r)
/ Dispositif auxiliaire (Pi ces en option) / Dispositivo auxiliar (Piezas opcionales)

1-1-8 1-1-9 1-1-1p

151-V26-944
65




AA1 HBNREREMR (F 7L 3 > BE4h) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehor)
{ Dispositif auxiliaire (Piéces en option) / Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE Q'TY Bt NAME OF PARTS RM|
"R BmgE " Thread breakage detector ”
<FT-l-—HK> <Pulley type >

1 543833109 WA bFLALFUSF LY MR TR. BREAKAGE DETECTORSET, R

1-1 543834109 1A wt hFLHFo3 TR. BREAKAGE DETECTOR ASSY, R

1-1-1 518032001 1M1 bxLALFTSry by e DETECTOR BRACKET ASSY

1-1-2 144504001 2t bTeF1US DISC, THREAD GUIDE

1-1-3 146206009 N4 bTrr1514I DISC PRESSER, THREAD GUIDE

1-1-4 146058001 1[ZFLFrasitx PRE-TENSION SPRING

1-1-5 146059001 HZe7rrv34vE PRE-TENSION NUT

1-1-6 146060000 LN Al N A SPRING

1-1-7 155510001 A brF302+Y b TENSION NUT

1-1-8 157255100 117 —=U-—-a PULLEY, A

1-1-9 025030135 1eZ¥Hxr373 WASHER, PLAINS 3

1-1-10 048020342 Tk ATE2 RETAINING RING, E2

1-1-11 543835100 A bl T bt —72 SENSOR ASSY

1-1-12 518037009 1ertr—Hnsi— SENSOR COVER

1-1-13 062301616 1|F~am3x1e SCREW, PAN M3X16

1-2 146080000 1Ma-r7oa CORDBUSH
<CE-LE H—R> < Beam sensor type >

2 543836301 TNAbFLHFIDFEY RF TR. BREAKAGE DETECTORSET, F

2-1 S43977201 A bFLHFET R TR. BREAKAGE DETECTOR ASSY, F

2-1-1 543279200 WreFazypr AMPLIFIER UNIT

2-1-2 062300612 2| ~3X6 SCREW, PAN M3X6

2-1-3 025030232 2|1 HxFaD3 WASHER, PLAIN M 3

2-1-4 529468100 771 ma=y N FIBER UNIT, N

2-1-5 511884001 et —pbUYarra SENSORSETTING PLATE

2-1-6 062300612 1|{#~a3x6 SCREW, PAN M3X6

2-1-7 502617001 WAL T F T THREAD GUIDE, FACE PLATE

2-1-8 028350242 1 x4 42235 WASHER, SPRING 2-3.5

2-1-9 060670612 1|31 > F357-40%6 SCREW, BIND SM3.57-40X6
<BAS-311E, 311ELA > <ForBAS-311E & 311EL>

2-2 625010000 HFOrv 3 7NK-2ZN CORD HOLDER, NK-2N

2-3 060670612 173 > F357-40X6 SCREW, BIND SM3.57-40X6
<BAS-341E, 342E, 343ER > | <For BAS-341E, 342E & 343E>

2-4 152889001 LI ERE S E THREAD RETAINER

2-5 117936009 2T 4at>94 RUBBER CAP, 9.4

2-6 502657101 Ha—FKa4T CORD HOLDER

151-V26-944

66



8R43) / Auxifiary device ( Option parts )/Hilfsvorrichtung‘( Sonderzubeh r)

iaire { Pi ces en option ) / Dispositivo auxiliar ( Piezas opciinales )

AA2 . HBYEBRIR (X 3

/ Dispositif auxil

30

151-V26-944

67



AA2 #EBNEBBEME (7 7 a - 88&h) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehér)
/ Dispositif auxiliaire (Pigces en option) / Dispositive auxiliar (Piezas opcionales)

REF.NO. CODE Q'TY P NAME OF PARTS R

SIT7-TAN—BE> < Air wiper set>

3 $43841009 1[TP-—4n—u)Fo 3 TR. WIPER SET, PNEUMATIC TYPE

3-1 $43842009 flzF7—-Tq418=2% TR. WIPER ASSY, PNEUMATIC TYPE

3-1-1 517942000 7~ U4 AIR CYLINDER

3-1-2 S31777001 1|28 UYr sz CYLINDER SUPPORT PLATE

3-1-3 $10214109 LIVPPE SN NE B SETTING PLATE, SOLENOID

3-1-4 518415101 2|1h—73=FQsM5 HALF UNION, Q4M5

3-1-5 062670612 4|+~ 20357-40X6 SCREW, PAN SM3.57-40X6

3-1-6 531778000 PV PE b W STOPPER, CYLINDER

3-1-7 $31779001 PV PE EVE S JOINT, CYLINDER

3-1-8 531776109 HPDPY B Vi CYLINDER COVER

3-1-9 062680512 2§~ 3437-40X5 SCREW, PAN SM4 .37-40X5

3-1-10 $43203000 1TEMZrvFo 3 EM-SWITCH ASSY

3-1-11 543843009 WA LNSTARIYFE THREAD WIPER SWITCH ASSY

3-1-12 062300612 2{F~3x%6 SCREW, PAN M3X6

3-1-13 S02680001 175 vvk PLUNGERPIN

3-2 543844001 1awF s 73o 3 AW-SOLENOID VALVE A5SY, 3

3-2-1 $43683001 172y n07 SOLENOID VALVE

3-2-2 S44748001 1MNz7v=sNE3 AIR MANIFOLD, 3

3-2-3 518415101 2[/"—7321=%>Q4M5 HALF UNION, Q4M5

3-2-4 544759000 Tawi L Fh— 3 2A AW-VALVE HARNESS, A

3-2-5 544760000 T|Aaw/ i Frv—x 2B AW-VALVE HARNESS, B

3-2-6 544750000 PRSPV VAT S § TV VALVE HARNESS, 24V

3-3 $15031008 2HIFP—-Fa1~F AIRTUBE, 4L =1900

34 340400001 Tazg sk BEAD BAND

35 149287000 4l+rarv 327 CORD HOILDER, 7N
<CZ— K-S —BE> <Neadle cooler set>

4 $43846009 1NZ=Fy—S5—ursFt Y NEEDLE COOLERSET

4-1 518027101 T|I=Z=—kfn7a7— NEEDLE BLOWER

4-2 $15031008 1Nx7—Fa-7 AIRTUBE, 4L =1900

4-3 543839008 1|F T 7FoP347 £ SOLENOID VALVE ASSY, OP3

4-3-1 S43683001 1|F v 7 SOLENOID VALVE

4-3-2 543696000 18I Fn—32 AX1 VALVE HARNESS, X1

4-3-2-1 544746000 VR FAY i T AT .8 VALVE HARNESS

4-3-2-2 $44750000 1| hrsdn—x 24y VALVE HARNESS, 24V

4-3-3 S44748001 1z7e=kir3 AIR MANIFOLD, 3

4-3-4 $18415101 2lnhn—7az=%-qams HALF UNION, Q405

4-4 S04897000 1|75 74 PLUG, 4

4-5 062670812 2|#~N103.57-40X8 SCREW, PAN SM3.57-40X8

4-6 228475000 3y v aiis F1.9x80 FASTENING BAND, 1.9X80
<UTZEIEY > < Soft work clamp set>

5 $44450001 N BVl N /g ol - AV S SOFT WORK CLAMP SET

5-1 544412001 2|7 AT SPRING

5-2 $12104000 2|2=A>714 UNION, Y4

5-3 S08140000 2|T 7=k~ 25-C AIRTUBE, 4 .= 200

5-4 504897000 2| 75474 PLUG, 4

151-V26-944

68



AA3 . FEBNVRERIR (A 72 3 > 8&) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubeh r)

/ Dispositif auxiliaire (Pi ces en option) / Dispositivo auxiliar (Piezas opciinales)

6
— L

151-V26-944

69



AA3 TEBNEBEER (4 7 ¥ 3 > #0dn) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehar)
/ Dispositif auxiliaire (Pieces en option) / Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE o1y BAA NAME OF PARTS RV

<2AEAHATHE> < 2-step tension device >

2 $43837001 12HTUIFEY M1 2-STEP THREAD TENSION DEVICE SET, %

2-1 543838001 1e&#>52v30423 2-STEP THREAD TENSION ASSY

2-1-1 534706000 NI 7= 410X10 AIR CYLINDER, 10X10

2-1-2 018302032 2|7+ R 3X20 BOLT, SOCKET M3X20

2-1-3 $12150000 2|F— AT AEM-5HL-4 TUBE ELBOW, M-5HL-4

2-1-4 534533001 17270 Y% COUNTERSINK CLAW

2-1-5 $34534001 1\ Frevasg143 SUB TENSION BRACKET ASSY

2-1-6 155510001 11 bFanmer+ver TENSION NUT

2-1-7 146060000 1|+ v bz SPRING

2-1-8 146059001 7734+ b PRE-TENSION NUT

2-1-9 146058001 T|IZLFriv3nx PRE-TENSION SPRING

2-1-10 146206009 WA r P o1 HSAYT DISC PRESSER, THREAD GUIDE

2-1-11 144504001 21 TFrF4H5 DISC, THREAD GUIDE

2-1-12 534536001 o) d—r)wsrra CYLINDERSETTING BRACKET

2-2 543839005 1|5 70oP3y 3 SOLENOID VALVE ASSY, OP3

2-2-1 $43683001 HFZrn7 SOLENQID VALVE

2-2-2 543696000 TSN Fnv—3 A VALVE HARNESS, X1

2-2-2-1 544746000 LIV B DAV P FARSS- 8 { VALVE HARNESS

2-2-2-2 S44750000 1Y hruFn—5% 224y VALVE HARNESS, 24V

2-2-3 544748001 1|TF7<=FkILE3 AIR MANIFOLD, 3

2-2-4 518415101 2{/\ =72 F - Q4M5 HALF UNION, Q4M5

2-3 017821813 214 F7.94X18 BOLT, SM7.94X18

2-4 515031008 2T F7-F2—-F AIRTUBE, 4 =1900

2-5 340400001 Slazs1m8 BEAD BAND

2-6 104525001 1M1 bFasmz SPRING, TENSION

2-7 149287000 3[rra>u5.7 CORD HOLDER, 7N
<EMSNILTey b > < Addition valve set>

6 S43847101 1Fe v zoray 2 SOLENOID VALVE ASSY, OP4

6-1 543683001 1|Fevnnsd SOLENOID VALVE

6-2 543696000 L Fn— 221 VALVE HARNESS, X1

6-2-1 544746000 Nt hnLFn—-22 VALVE HARNESS

6-2-2 S44750000 1Y hINNTIN=—% 24V VALVE HARNESS, 24V

6-3 544749001 TNWEFT=FkRILK4 AIRMANIFOLD, 4

6-4 518415101 2= 24> QaM5 HALF UNION, Q4Mm5

6-5 $31554009 LN FAVI- I SV RVR, o & B SETTING PLATE, 4-5 VALVE

151-V26-944

70



Z. T & Bk / Accessories / Zubeh r / Accessoires / Accesorios

13 25 24
@ 41—y %j—m-z
-10-3
/

34.10.1 3445
34'11'1—@%\34_7
34-8-1 = ?

34-11-4

"AFarma
/ OPTION PARTS "

v tgz
ﬁigs

71

151-V26-910




Z. [TESER{R 7 Accessories / Zubehor / Accessoires / Accesorios

OItERANPMEIXEETI LA BHYET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
@ Les détails des accessoires inclus sont sujets a des changements.

@ Los detalles des accesorios incluidos pueden variar.

REF.NO. CODE QTY R NAME OF PARTS RS
1 544369009 1|~ bhii—3267 32 BELT COVER ASSY, 326
1-1 $44370009 1~ bHN—326 BELT COVER, 326
1-2 104450109 1|duts RUBBER CAP, 8
3 062401006 1|#+~24x10 SCREW, PAN M4X10
4 538039109 U S PITAVE S OIL PAN ASSY
4-1 538040109 U ER FITARE QILPAN
4-2 154467001 AN = & i DUST OILER
4-3 037301215 2|vF ey ESIX12 TAPPING SCREW, PAN V M3X12
4-4 518093100 117 2 £ E4xa WICK, 4X4 L= 1100
5 109714000 5|v % NAIL
6 114486002 B - OILER
9 143882001 VARSIl A HEAD HINGE
10 014760622 2|7F+ b A5E595 SET SCREW, SOCKET SM5.95
1 143910009 2T Uhardn RUBBER CUSHION
12 109714000 4|9 % NAIL
13 518707149 1 (v~ ki BELT, VM WHITE
14 122991001 17V 2ELKUT20 ACCESSORY BAG
15 S06706001 PR = R SILICONE QIL
16 515665001 3[HELA BOBBIN, LA
<FEYH> <For Medium-weight materials >
17 107415416 112 2wV UDPXS#167 3 NEEDLE ASSY, DPX5 (#16)
<E%H> <For Heavy-weight materials >
17 145646421 1z 2 )opx17£217 3 NEEDLE ASSY, DPX17 (#21)
18 $10208001 T Eonmes .. t=04 |SPACER, MOVABLEKNIFET=0.4 ....... t=0.4
18 510208002 1 Fnnsy ..., t=0.5 |SPACER, MOVABLEKNIFET=0.5 ....... t=05
18 $10208003 o knmey L t=0.6 |SPACER, MOVABLEKNIFET=06 ....... t=06
19 $45724009 HE&EL HEAD REST, A
20 $38043009 2173 CUSHION
21 109714000 2o % NAIL
22 114483002 HEUE Rt OILER ASSY
23 154702101 HEE @ P OIL TANK
24 S08030000 1|ce z— X548 FUSE, SAFB
25 153242000 1|Ez—-XeA FUSE, 6A
26 142443001 1|&5=71.9%52 SCREW DRIVER, 1.9X52
27 118837001 1| &= 23.4X70 SCREW DRIVER, 3.4X70
28 101572101 1| % %7 55%X190 SCREW DRIVER, 5.5X190
29 107779001 1ERI8F6X7 WRENCH, 6X7
30 100887001 1]z /v#8%x9 WRENCH, 8X9
31 107780001 1| R #5F+10X12 WRENCH, 10X12
32 142721001 1|69 HR 21543 HEXAGONAL WRENCH, 3
33 118064001 1|64 747 Z1534 HEXAGONALWRENCH, 4
34 S02763302 1|1 225512 32DR COTTON STAND ASSY, 2DR
341 150180001 2| ¥s SPOOL STAND BASE
34-2 150182000 2|27-n=v SPOOL MAT
34-3 126863001 2127 —AuV i3 SPOOL CUSHION
34-4 502777001 1ls17Dx ¥ &Y +B PIPE (D) SCREW SET, B
34-4-1 150206002 1e2¥#H216 WASHER, PLAIN 16
34-4-2 538648001 1689+ buses NUT, U5/8-28
34-4-3 150174000 1jasaxyy7 COLUMN CAP
151-V26-910

72




Z. TRSER / Accessories / Zubehor / Accessoires / Accesorios

ONBEROAMREET B LNHYET,

© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des accesorios incluidos pueden variar.

73

REF.NO. CODE |QTY o Ad NAME OF PARTS RV
34-4-4 S01005000 2|1 bEFd4 RUBBER WASHER
34-4-5 502747101 1 bHBrnizx SPRING
34-5 540640001 (R b= VAT Sl b oAV ir AV o COLUMN PIPE W/CAP
34-5-1 150174000 1Mazaxvv7 COLUMN CAP
34-6 156112003 1R =-FNAE gl COLUMN PIPE, D
34-7 150173003 Maszavase b COLUMN JOINT
34-8 521798001 M2 T =2 Y b SPOOL SCREW SET
34-8-1 150179002 227 —-0nv28 SPOOL SHAFT, B
34-8-2 028050246 2| FHH 225 WASHER, SPRING 2-5
34-8-3 021500106 2L o+ ks NUT, 1 M5
34-9 502778002 HESF T, S E) SPOOL HOLDER, 2
34-10 S02786002 MNALYENLH—5 352 THREAD HANGER ASSY, 2
34-10-1 502787002 HNALY ENnH—2 THREAD HANGER, 2
34-10-2 150183000 A G I VAR, - g THREAD HANGER BASE
34-10-3 142990001 21RLY RFY v THREAD BUSH
34-1 S40641001 HAT-WTo 23+ ba SPOCL SCREW SET, A
34-11-1 021500106 412+ k5 NUT, 1 M5
34-11-2 S$37038001 1[+~NIESY¥5x14 SCREW, PAN (5/P WASHER) M5X14
34-11-3 $37037001 1|~k S ¥5%32 SCREW, PAN (5/P WASHER) M5X32
34-11-4 062501406 2|7 ~o5x14 SCREW, PAN M5X14
41 200190001 S5|IXFYFn STAPLE
42 544371001 1oy ohii- RACK COVER
43 062401006 4|+ ~Jax10 SCREW, PAN M4X10
44 025040236 qlesHHrFa4 WASHER, PLAIN M 4
45 021400216 A2 3FJ 14 NUT, 2 M4
46 025040236 Q=S¥ H2Fam4 WASHER, PLAIN M 4
50 144226001 e Thnn-— HEAD COVER
<I>xbkA-JRy 2 RW{FH > | <Forsetting the Control box>

51 146256001 {3 n+y CUSHION COLLAR
52 146255000 Y Er AV R CUSHION
53 500617000 MR dnhS— RUBBER COLLAR
54 133740006 Al H 7 2 HF I~ 6X70 BOLT, M&X70
55 021060106 8|1a+v ke NUT, 1 Mb
56 025060336 Adle>HH2d 16 WASHER,PLAIN LG

BESWIH > <For setting the Power switch>»
57 032461606 2{+?NEY 2 I45X16 WOOD SCREW, ROUND M4.5X16
58 542882001 tervatvz HINGE PRESSER
59 018405032 2|7 FHIL b axs0 BOLT, SOCKET M4X50
60 021400102 217V r1 24 NUT, 1 M4
61 507783001 Hen TR 2515 HEXAGONAL WRENCH, 1.5
71 543273000 113545 72HD 3.5 MEDIA, 2HD
72 509989000 1[ZEvE-4—2R FLOPPY CASE
73 $42658000 1351 wFysa3I~N INDEX LABEL, 3.5FD
74 $43832001 1Fvar7-Udssz TENSION PULLEY SET
74-1 $43676001 MFev3arr—-yss TENSION PULLEY ASSY
74-1-1 048320242 1 ADFPFIBC32 RETAINING RING, INTERNAL C32
74-1-2 141860001 1194322635 SCREW, SM6.35

151-V26-910

)



Z . (TESBR / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE Q7Y Bl A NAME OF PARTS RV
74-2 018081222 1|77 % paxa2 BOLT, SOCKET M8X 12
74-3 025080232 1lesy#HzFans WASHER, PLAIN M 8
74-4 028080242 1|85 44 %22-8 WASHER, SPRING 2-8
101 105343001 1% %z L2 F8x9 WRENCH, 8X9
102 511243001 122E-F3 11~ SCREW DRIVER, STUBBIES
103 150332001 11752 K5 18-NO2 SCREW DRIVER, 2X100
AT " OPTION PARTS “
92 542890001 1|l7avs<441 PROGRAMMER SUPPORT
93 032422003 | 2|+wnE2 2 Ta1x20 WOOD SCREW, ROUND M4. 1X20
94 0B1351606 | 2|+%>E¥35x186 WOOD SCREW, FLAT M3.5X16
151-V26-310

OHREROPHEEET S Lo T,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des accesorios incluidos pueden variar.

74



Gal. 7'—28&—E X / Gauge parts List / Lehrenliste / Liste des Pi ces decartment
/ Lista d«ePiezas de calibradores

#HIE fPresser foot

Ref.No.A Ref.No.B Ref.No.C Ref.No.D
el o e i
R & N
4
S 5
|| et ¢5.5 el
;@/(;2-5 ;@/64 ;@/¢2
Ref.No.E Ref.No.F Ref.No.G
s D o
lig i ]
N\
s ;
] ;2.5 \/
I T 25 &3
B s £ -z
Ref.No. XY
Vied
]
Llet
| ﬁgz.s
#7Uk / Needle hole plate
Ref .No.A Ref.No.D Ref.No.E ¥ | Ref.No.ED Ref.No.F *
&
3 g4 o4 410 -
AL 1. i34 4LE
-t 26 26 [
% e, — e |
' 3 , 8 j 2.8 ‘ 3 | 3
+ + e
Ref.No.FD Ref.No.H Ref.No.L Ref.No.M
b o
&10 2.6 4.7 6.5
2.2 ; Y
e : ‘?&2 ‘l (,33 &
| i ; - }
i Lﬁ_‘:{g [ {2.8 + 'l ;2.8 1 L:_{Z.B
© XEOMAIL, EEBATY,
© The % symbol is for Standard parts.
© Mit dem Zeichen % Standardteile bezeichnet.
© Le symbol 3% correspond aux pi ces normales.
© El asterisco ¥ es para piezas normales.
151-V26

75




Gal.#7 — ¥ gB&A—E %R/ Gauge parts List / Lehrenliste / Liste des Piéces decartment
/ Lista d’'ePiezas de calibradores

REF.NO. CODE Q'TY = NAME OF PARTS R}

A 542843001 1|28z 7PaA PRESSER FOOT, A :d
" amAE" " OPTION PARTS

B 542844001 12478 PRESSER FOOT, B

C 542845001 1|#HxT7C PRESSER FOOT, C

D 542846001 1|#4TF7D PRESSER FOOQT, D

E 542847001 AT 7E PRESSER FOOT, E

F 157237001 e PRESSER FOOT, F

G 158592001 HNFHTT7 L6 PRESSER FOOT, G

J $42848001 1| #HxTF7il PRESSET FOOT, J
<HILATAN-F> < For Horizontal wiper>

XY $42849001 1A+ F7 XY PRESSER FOOT, XY
<E¥HE> <For Heavy-weight materials >

E $10212101 1|[NUTFFAHE cviininan. 2.6 | NEEDLE HOLEPLATE,E ...coeevnviinnnnn. 226 | ¥
<HhEHH > <For Medium-weight materials>

F 510213001 | VTR s o - = 22.2 [NEEDLE HOLE PLATE, F ...ccccvvvviennnn.. @2.2 | ¥
A7y arma” " OPTION PARTS “

A 510211001 HNUTPF2A Ll 1.6 [NEEDLE HOLEPLATE, A ... ...cconvenenn. 1.6

D 529997001 HWAUFF12D ooneee.. 2.6 |NEEDLE HOLE PLATE, D ............c...... 22.6

ED 530925001 1AV FH+ARED .......0s ©3.4 |NEEDLE HOLE PLATE,ED ........covvve... ©3.4

FD 530926001 1NYTHTRFD ... 2.2 [NEEDLE HOLE PLATE, FD ................. @2.2

H S$30450001 IR AT oo o - R, 22.6 [NEEDLE HOLEPLATE, H .........cv0vvenen. 22.6

L $25127001 TNNAYUPFLEL i 23.3 |[NEEDLE HOLEPLATE, L ......ccvvvvnnn.... 23.3

M 534348001 (N EAY R4 ok - 3 ¥ R 4.0 |INEEDLE HOLE PLATE, M .................. 4.0

151-V26

© HENDERER (3. FRAR T,

© The 3 symbaol is for Standard parts.

© Mit dem Zeichen ¥ Standardteile bezeichnet.
©@Le symbol 3 correspond aux piéces normales.
® El asterisco x es para piezas normales.

76



Ga2. ¥'— UB&E—E X / Gauge parts List / Lehrenliste / Liste des Pi ces decartment

/ Lista d«ePiezas de calibradores

< R T RERE M / For Inner clamping device >

1-1-14

0

77

151-V26-943




Ga2 .7 — ¥ BB&A—E %k / Gauge parts List/ Lehrenliste / Liste des Pieces decartment
/ Lista d’ePiezas de calibradores

REF.NO. CODE Q'TY B AA NAME OF PARTS RMVY

<HHIFEERER> < For Inner clamping device>

1-1-14 154237001 1AHI A RFILFL WORK CLAMP PLATE HOLDER, L 3

1-2 $44425001 1|V b FH I 7 326E-1 QUTER WORK CLAMP, 326E-1 b

1-4 154252001 1A FF¥A15L POSITIONING PLATE, L #

1-5 154253001 TA1F¥ALER POSITIONING PLATE, R

1-9 154256101 TAgT1 2737 WORK CLAMP PLATE BLANK, A b4

1-10 551075001 MNA7)1482F3221H .. t=12 |FEEDPLATEBLANK, H326L ............ t=1.2 | %
YRR RS " " For Supply parts

11 544426001 1V b A B I 7 326E-2 OUTER WORK CLAMP, 326E-2

12 $51076001 1w b A4 T 732613 OUTER WORK CLAMP, 3261-3

13 510542001 1fFhax4ILL INNER CLAMP, LL

14 551077001 1 #HIT 12T 7a326L WORK CLAMP BLANK, A 326L

15 551078001 1oT# o U127 %-9H t=12 |OT-FEED PLATE BLANK, H326L ........ t=1.2

151-V26-943

@ XD, FEWMRTT,

@ The % symbol is for Standard parts.

® Mit dem Zeichen ¥ Standardteile bezeichnet.
©Le symbol x correspond aux piéces normales.
@ El asterisco % es para piezas normales.

78



Wa. EESAJL / Warning labels / Warnschilder / Etiquettes d'avertissement
/ Etiquetas de advertencia

E&ES X)L/ Warning labels f% / Name of Parts Size(mm) Code

[ |
A T TES~IL - 7 40X64 | 538353-101

s Trbhii—%
BEToE,

ADANGER AGEFAHR & DANGER 4 PELIGRO

ge | Hoshsparrny dnvutiage non adaple |\ velage madeuada
Feovoque des bessres | pusde i las
s

it schuten s den | 1enchtntempten ot
Aleddre Smiryies
e o St | genmd e lecapnl | amcipaly espare 5
B I

Label, elec. shock 4 lang. 35X118 538352-101

i xR
BHATHNETE,

s BEERSAL - BAST 52X84 | $38357-002

BIEPSTHE, %
AL FE v itain,
AEvARETICL,

A CAUTION
Maving parts

may CausB imury.

Operata with safely devices,
Turn off main switch betara
Husading. changing bobbin

and raadie. deaning etg.

Label, operation (BAS) Eng. 52X84 538571-002

PEv—2
| 7.5X12.5 | 837059-001
PE Mark, PE

F—AR—T
¢ 12 S37060-001
Mark, grounding

151-Y26-050




%35| /INDEX / VERZEICHNIS
/INDEX /INDICE

CODE REF.NO. |Page CODE REF.NO. | Page CODE REF.NO.  |Page
500480000 [P -41 28 S09318101 [N - 1-2-2 LY, $12404000 [N - 1-1-5-2-1 | 44
$00554000 M -1-18 40 $09393002 |N - 12-1 44 N -1-2-5-2-1 | 44
$00617000 |z -53 73 N -12-1 46 $12441001 {G -32 28
500705001 |J -47 34 509639009 U1 - 1-2-1 56 $12634009 |Y -1-1-1 64
$01005000 |z -34-4-4 73 $09640009 |U1 -1-2-2 56 $12635009 Y -1-1-2 64
502269001 |B -20 6 509989000 |z -72 73 $12637009 |Y -1-1-17 64
502354001 |J -23 32 $10030002 fA -24 2 $12638009 |Y -1-1-6 64
$02429101 |E  -14-1-2 22 $10065001 [C1 -10 10 $12639001 |y -1-1-18 64
$02438001 |G - 25-1 28 $10078001 | C3 - 121 14 $12640009 |Y -1-1-20 64
$02439001 {G - 25-3 28 $10091101 | C3 - 65 14 $12642009 |Y -1-1-19 64
$02445001 |A -31 2 $10111101 |D -57 20 $12668001 |K -33 36
$02617001 | AA1-2-1-7 66 $10112001 |D -58 20 $12699000 {G - 11 28
$02652001 |J -6 32 $10113201 |D -59 20 $13007001 {C5 - 157 18
502654001 |J - 7-1 32 $10162201 |F - 15 26 $13385001 |[K - 30 36
502657101 | AA1-2-6 66 $10174000 |H - 1-15 30 $13399001 |D -65 20
$02672002 [K - 21 36 $10189001 |1 -18 32 $14386000 |C5 - 161 18
$02677001 |k -23 36 §10195001 |J -30 32 $14387000 | C5 - 161 18
$02678001 |K - 25 36 $10202101 |J -4 32 $14388101 |C5 - 160 18
$02680001 |AA2-3-1-13 | 68 $10204101 |1 -44 32 $14389000 [C5 - 163 18
$02739000 JU1 -1-9 56 $10205001 [J - 45-1 32 $14390000 | c5 - 163 18
$02740000 J U1 - 1-8 56 $10208001 |J -46 32 $14392201 | ¢5 - 159 18
$02747101 {z -34-4-5 73 Z -18 72 $14841001 jC4 - 155 16
502763302 |z -34 72 $10208002 |J -46 32 C5 - 155 18
$02777001 |z -34-4 72 Z -18 72 $15031008 | AA2-3-3 68
$02778002 |z -34-9 73 $10208003 |J -46 34 AA2-4-2 68
$02786002 |z -34-10 73 zZ -18 72 AA3-2-4 70
502787002 |z -34-10-1 | 73 $10209101 |J -48 34 $15158009 | U1 - 1-7 56
502907000 |s -1-8 52 $10210201 [J  -49-1 34 $15662992 |E - 22-1 22
$03677001 [D -66 20 §10211001 [J  -53-1 34 $15663991 |E -22-1 22
$03704002 |E -13 22 Gat -A 76 $15665001 |E - 25 22
$03803000 {Y -1-13 64 $10212101 |1 -53-3 34 Z -16 72
$04897000 | AA2-4-4 68 Gal -F 76 $15666001 |E -25 24

AA2- 5-4 68 $10213001 |4 -53-5 34 $15667001 |E -24-1-3 22
$05223001 U1 -1-2-1-6 | 56 Gal -F 76 E -24-1-3 24
Ut -1-2-26 | 56 $10214109 [K -5-1 36 E -24-2-3 24
505665001 |Y -1-1-9 64 AA2-3-1-3 68 $15902401 |E - 24-1 22
505670002 [N - 12-1 44 $10215109 [K -8-1 36 $15903401 |E - 24-1 24
N -12-1 46 $10217001 |K -13 36 $16074101 |E - 24-1-1 22
506706001 |z - 15 72 $10219001 {L -1 38 $16075101 |E - 24-1-1 24
$07333001 |F -2 26 $10221001 {L -7 38 $16492101 | -24-1-2 22
$07456000 |F -3 26 $10229101 {L -15 38 E 24412 24
507783001 |z - 61 73 $10230000 L - 21 38 E -24-2-2 24
507818009 |P -23 48 $10231001 |L -23 38 $16568000 |M - 1-8 40
$08030000 M - 1-29-5 40 $10232001 |L -27 38 $17803001 |A -34 2
z -24 72 $10239001 |L -30 38 517813001 |C1 - 1-14 10
$08140000 | AA2-5-3 68 $10243000 {N -29 44 $17815000 |C1 -2 10
$09043000 |F - 31 26 P -9 a8 $17868001 |C2 -32 12
F -45 26 $10352101 |C3 - 136 14 $17871101 |D -46 20
509216002 | U1 - 1-2-1-1 56 $10371001 |D -61 20 517885101 |C3 - 106 14
$09217102 u1 -1-2-1-2 | 56 $10372100 |D -62 20 $17886100 | C3 - 110 14
509221002 U1 - 1-2-2-1 56 $10408000 [ -8 52 $17887001 | C3 - 111 14
509222102 U1 -1-2-22 | 56 $10470101 |K -17 36 $17888001 | C3 - 112 14
$09224002 [N -35 46 510478000 |F - 10 26 $17890001 | €3 - 122 14
U1 «12:7 56 $10542001 |Y -13 64 $17901000 |F -47 26
$09225001 [N -36 46 Ga2 -13 78 $17942000 | AA2- 3-1-1 68
Ut -1-2-8 56 $10661109 U1 -1-2-1-8 | 56 $18027101 | AA2- 4-1 68
$09226001 [N -39 46 Ut -1-2-28 | 56 $18032001 | AA1-1-1-1 66
U1 -1-2-11 56 511182009 |G - 13 28 $18037009 | AA1-1-1-12 66
$09228000 [N -1-1-4 44 $11243001 |z - 102 74 $18093100 |F - 18 26
N -1-2-4 44 $11884001 |AA1-2-1-5 66 F -25 26
$09312001 fu1 -1-2-1-5 | 56 $12104000 | AA2-5-2 68 Z -44 72
Ut -1-2-25 { 56 $12150000 [ AA3-2-1-3 70 $18415101 |N -1-1-5-1-3 | 44
$09318101 [N -1-1-2 44 $12212000 [N -10 44 N_-1-2-5-1-3] a4

80



CODE REF.NO. Page CODE REF.NO Page CODE REF.NO. Page
518415101 |Y -1-1-25 64 $31674000 [P -32 48 538039109 {Z -4 72
Y -1-11-8 64 $31760000 |M -1-19 40 538040109 |z -4-1 72
AA2-3-1-4 68 $31776109 | AA2-3-1-8 68 538041000 |U1 -1-16 56
AA2- 3-2-3 68 531777001 1 AA2- 3-1-2 68 Uz -27 58
AA2-4-3-4 68 $31778000 | AA2-3-1-6 68 538043009 |z -20 72
AA3-2-2-4 70 531779001 | AA2-3-1-7 68 538059000 JT -1-24 54
AA3-6-4 70 534348001 13 -53-9 34 T -2-20 54
$18539000 {C1 -1-5 10 Ga1 ~-M 76 538060000 |T -1-23 54
518633109 JU1 -37 56 $34413000 | M - 1-28 40 T -2-19 54
uz -37 58 534533001 | AA3-2-1-4 70 538080001 1Q -4 50
518636101 |C1 -1-23 10 534534001 | AA3-2-1-5 70 538082001 |Q -5 50
518707149 |Z2 -13 72 534536001 | AA3-2-1-12 70 538094100 |M -1-4 40
5197360071 1A -113 2 $34706000 | AA3- 2-1-1 70 538104000 |S -1-2-4 52
A -116 2 534986000 |F - 11 26 538107100 | M -1-12 40
520137001 J U1 -40 56 535183000 | C1 -1-2 10 $38108000 [M -1-13 40
Uz -40 58 536008009 |S -1-18 52 538109100 |M -1-14 40
520164009 TA -33 2 536260000 |T -1-9-2 54 $38110000 | M -1-15 40
520289101 |V -3-3 60 T -2-52 54 538112001 |M -2 40
Vo -4-1 60 537037001 |Z -34-11-3 73 538114000 {M -2-2 41 .
52029310t |V -3-4 60 537038001 tZ -34-11-2 73 $38115000 | M -2-2-1 41
Vo -5-1 60 $37057001 | P -36 48 538117000 |M -2-3 41
520822101 |v -4 60 537059001 | M -1-25 40 538120000 |M -2-5 41
520823101 {v -5 60 Wa 79 538122200 |M -1-9 40
521527001 |F -14 26 537060001 M -1-26 40 538123000 |M -3-1 41
$21775001 JC1 -1-18 10 Wa 79 $38148000 |P -26 48
521798001 |Z -34-8 73 537147109 |K -5-2 36 538155000 ¢R -1-3 50
521875001 [K -32 36 537148109 K -8-2 36 538164000 |[R -1-4 50
523445001 |C2 -33 12 537806109 |K -8-3 36 538166000 |T -1-1 54
523446000 [C2 -34 12 537920009 |A -27 2 T -2 54
523836001 |J -7 32 537927000 |B -17 & 538167001 [T -1-2 34
523880000 {N -1-1-10 44 $37928019 (B -24 8 538168001 |T -1-5 54
N -1-2-9 44 $37929009 |B -24 8 538170001 |T -1-8 54
524511007 |B -24 8 537929016 |B -24 8 T -24 54
525100000 [N -26 46 537973201 |D -71 20 538174000 | T -1-12 54
525127001 {J -53-8 34 537978151 |[E -5 22 T -2-8 54
Gal -L 76 537979101 |E -8 22 538175001 | T -1-13 54
525456001 {K -3 36 537981051 [E -9 22 T -29 54
K -11 36 $37983001 |[F -6 26 $38176101 [T -1-14 54
525634101 |s -5 52 537984000 IF -17 26 T -2-10 54
528741000 {Y -1-14 64 F -34 26 538177001 |T -1-18 54
529023000 [S -1-2-1 52 537987001 |F -28 26 T -2-14 54
529468100 | AA1-2-1-4 66 537988000 |F -29 26 538180000 | T -1-22 54
529710000 JN -1-2-3 44 537990309 tH -1 30 T -2-18 54
529997001 JJ -53-2 34 537991109 |H -1-1 30 538200000 |M - 1-29-2 40
Gat -D 76 537932100 |H -1-2 30 538201000 }M -1-29-4 40
530033001 }J -21-3 32 537933000 |H -1-3 30 538352101 M -20 40
530128001 [J -49-2 34 537994001 |H -1-5 30 Wa 79
530260002 |S -1-2-2 52 $37995101 |H -1-6 30 538353101 |M - 21 40
530450001 |} -53-7 34 $37996001 |H -1-8 30 Wa 79
Gal -H 76 $37997001 |H -1-11 30 $38357002 [wWa 79
530925001 {J -534 34 537998001 |H -1-16 30 538571002 |Wa 79
Gal -ED 76 538001001 fJ -1 32 538648001 |z - 34-4-2 72
530926001 |J -53-6 34 $38002101 |J -3 32 540616001 |M - 40-1 41
Gal -FD 76 53800300t |J -8 32 540621000 {M -50 41
530950000 JC1 -1-4 10 $38004002 {! -10 32 w -2 62
530951001 |C1 -1-9 10 538004003 |1 -10 32 540622000 |M -51 41
531012001 |D -55 20 538004004 |J -10 32 540623000 |M - 42 41
531013001 |D -56 20 538005001 | ~-15 32 540624000 |M -40-2 41
$31551009 [N - 1-1-1 44 $38006001 |1 -1 32 540628000 [N - 1-1-3 44
N -1-2-1 44 538007001 |J -21-1 32 540629000 |N -1-1-9 44
531554009 J AA3  -6-5 70 538010001 |J -29 32 540635001 |M -40 41
531570209 [Y -1-11-1 64 538011001 1) -34 32 540640001 {Z -34-5 73
531612001 |J _-45-4 34 538035109 |B -8 6 540641001 {Z - 34-11 73

81



CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO.
540764000 |M -52 41 542848001 | Gal -J 76 543251000 W -1-2
540837001 [E -14-2 22 542849001 |D -64-9 20 $43252000 |W -1-3

X -141 62 Gal - XY 76 $43253000 |W -1-4
540838001 |E -14-2-1 22 542850409 fU1 -1 56 543254000 jW -1-5
540839001 |E -14-2-2 22 542851301 U1 -1-1 56 $43255000 W - 1-7

X =114 62 542856001 |J -40 32 543256000 |W -1-8
540840001 |E -19-2 22 542858001 |K -12 36 543257000 |W -1-9

X -1-2 62 542859001 |K -27 36 543259001 |W -1-18
540841001 X -1-3 62 542864101 JK -28 36 543267000 jW -1-14
540841101 fE -21-2 24 542867001 |T -1-6 54 543268000 |W -1-15
540842991 fE -22-2 24 T -22 54 $43269000 |W -1-19

X -14 62 542868001 L -8 38 543270000 |W -1-16
540843001 fE -24-2 24 542870101 |[L -1 38 543271000 |W -1-11

X -15 62 542871101 |L -12 38 543272000 |W -1-12
540845001 |E -24-2-1 24 542873101 |L -14 38 543273000 |2 -7

X -1-51 62 542874001 |L -17 38 $43274000 |M -1-16
540846001 |1 -45-3 34 542880001 |D -70 20 543275000 |M -1-20

X -1-6 62 542882001 |2 -58 73 543276000 |M - 1-21
540886001 |E -14-1-1 22 542884001 | C2 -75-2 12 S43277000 [ M -1-22
540934101 1) -45-2 34 542886101 |J -25 32 543278000 |M - 31
541202051 [P -24 48 542887101 fJ - 2541 32 N -12-2
541205001 | K -2 36 542890001 |Z -92 74 N -12-2
541206001 K -1 36 543169009 | M -1 40 543279200 | AA1-2-1-1
541207000 | K -4 36 543170009 |M - 1-1 40 543309000 |M -1-24
541222101 |G -25-2 28 543171009 | M -1-2 40 543369000 |M -3-2
542258000 | T -1-9-1 54 543172009 [M -1-3 40 543370000 |M -3-3
$42259000 |T -1-9 54 543173001 [M -1-29 40 543671109 JU1 -1-2
542260000 |[M -1-10 40 543177000 |M - 1-29-1 40 543672109 | U1 -1-2-3
542653000 M -1-27 40 543183100 |M -1-11 40 543673000 |F -35

M -53 41 543186000 M - 1-17 40 543674000 |5 -3

5 -1-15 52 543188000 |M -2-6 41 543675000 [S -4
$42658000 |2 -73 73 543190000 |M -10 40 543676001 |Z -74-1
542750109 |A -20 2 543191000 fM - 11 40 543678009 |N - 1-1
542751009 |A -20-1 2 543196000 |P -3 48 543679001 [N -1-1-5
542752000 |A -20-2 2 543197000 |P -4 48 N -1-2-5
542754001 |[B -3 6 543201000 |M -3-4 41 543680001 N - 1-1-5-1
542756001 |B -14-1-6 6 543202000 |P -21 48 N -1-2-5-1

B -14-2-6 6 543203000 [P -35-1 48 543682000 |N -1-1-5-2
$42758001 |A -38 2 AA2-3-1-10 68 N -1-2-52
542787001 |C2 -75-1 12 543204000 |P -35-2 48 543683001 [N - 1-1-5-1-
542795101 {C3 -125 14 543206000 |P -20 48 N -1-2-5-1-
542796001 | C3 -127 14 543210001 |[R -1 50 N -2
542798001 |C2 -75-3 12 543220209 |S -1 52 Y -1-11-6
542800001 jC2 -75-5 12 543223009 |S - 1-1 52 AA2-3-2-1
542818101 |E -1441 22 543224000 |S -19 52 AA2-4-3-1
542827000 |F -23 26 543225000 |S -1-10 52 AA3-2-2-1
542830001 {B -1 6 543226000 |S -1-3 52 AA3- 6-1
542836001 |D -39 20 543227200 |S -1-4 52 543684001 |N - 1-1-5-1-
542837001 D -39-1 20 543228000 ]S -1-13 52 N -1-2-5-1-
542839101 |[D -48 20 543229001 |S -1-2 52 543686000 [N - 1-1-11
542840101 |D -51 20 543236009 |S -2 52 543687001 |N -8-1
542842101 |T -1 54 543237000 |S -1-7 52 543687002 |[N -8-2
542843001 |D -64-1 20 543240009 |M -H-9 42 543688001 [N -9-1

Gal -A 76 543241009 |M - H-1 42 543688002 [N -9-2
542844001 D -64-2 20 $43242009 {M - H-2 42 543689001 |B -14-1-5

Gal -B 76 543243009 |M -H-3 42 B -14-2-5
542845001 {D -64-3 20 543244009 -|M -H-6 42 543693000 |D -40

Gal -C 76 543245009 |M -H-4 42 543694009 |N -1.2
542846001 |D -64-4 20 543246009 |M - H-5 42 543696000 |N -28

Gal -D 76 543247009 |M -H-7 42 Y -1-11-7
542847001 | D -64-5 20 543248009 |M -H-8 42 AA2-4-3-2

Gal -E 76 543249001 |W -1 62 AA3-2.2-2
542848001 |D -64-8 20 543250000 |W - 1-1 62 AA3- 6-2




CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
543832001 |2 -74 73 544447001 |C2 -73 12 548666001 |Q -1 50
543833109 | AA1-1 66 544450001 [ AA2-5 68 549419001 fC1 -1-22 10
543834109 | AAI1-1-1 66 544451001 | C2 -75-4 12 549443000 | T -3 54
543835100 [AA1-1-1-11 66 544453001 | C2 -75-6 12 550661009 |N -12 46
543836301 | AA1-2 66 544455001 | C2 -91 12 550662009 |N - 12 46
543837001 | AA3-2 70 544456000 JC3 -101 14 551027001 JC1 -1 10
543838001 | AA3-2-1 70 544457000 | C3 - 102 14 §51028000 [C1 - 11 10
543839005 | AA3-2-2 70 544458001 JC3 - 103 14 551029001 |C1 -3 10
543839008 | AA2-4-3 68 544459001 JC3 - 105 14 551030001 |C1 -6 10
543841009 | AA2-3 68 544483001 JA -2241 2 551031001 |Ct -7 10
543842009 | AAZ- 3-1 68 544485001 |A -22-2 2 1551032000 jC2 -16 12
543843009 | AA2-3-1-11 68 544487001 fA -22-6 2 551033001 JC2 -17 12
543844001 | AA2Z-3-2 68 544494001 1A -22 2 551034001 JC2 -23 12
543846009 | AA2-4 68 544606001 |A -105 ¢ 2 551035001 jC2 -28 12
543847101 {AA3-6 70 544624000 | C3 -120 14 551036001 [C2 -38 12
543977201 | AA1-2-1 66 544629001 |A -920 4 551037001 |C2 - 14041 12
543981000 |W -1-17 62 544664000 |P -6 48 551038001 | C2 -140-2 12
543982001 |B - 14-1-1 6 544665001 |P  -6-1 48 $51039000 | C3 -87 14

B -14-2-1 6 544665002 |P -6-2 48 551040001 | C3 -130 14
$43984001 |B -14-1 6 544669001 | C2 - 41 12 551041001 | C3 -133 14
543985001 |B -14-2 6 $44745009 |Y -1-11 64 §51042001 |C2 -5 12
544309109 |A -13 2 544746000 |N -28-1 46 551043001 |C4 -138 16
544313001 |A -15 2 Y -1-11-7-1 64 $51045001 | C4 - 150-1 16
544317009 |A - 101 2 AA2-4-3-2-1 68 551046001 C4 -150-2 16
544320001 |A -111 2 AA3-2-2-2-1 70 551047001 | C4 -150-3 16
544321001 |A -114 2 AA3-6-2-1 70 551048001 [ C5 - 151-1 18
544322101 |A -121 4 544748001 |Y -1-11-2 64 551049001 | C5 -151-2 18
544326001 1C1 -1-6 10 AA2-3-2-2 68 $51050001 JC5 -151-3 18
544327001 | C1 -1-12 10 AA2-4-3-3 68 551051001 1 €4 - 1531 16
544328001 |C1 -1-13 10 AA3-2-2-3 70 551052001 | C4 - 153-2 16
$44329001 |C1 -1-15 10 544743001 | AA3-6-3 70 551053001 |C4 - 1531 16
S44369009 |Z -1 72 544750000 |N -28-2 46 551054001 | C4 -153-2 16
S4437000% [Z -1-1 72 Y -1-11-7-2 | 64 551055001 | C4 - 153-1 16
$44371001 |2 - 42 73 AA2-3-2-6 68 551056001 | C4 - 153-2 16
544372000 |P -2 48 AA2-4-3-2-2 68 551057001 1C4 -153-1 16
544380001 |1 -43 32 AA3-2-2-2-2 70 551058001 | C4 -153-2 16
544381001 {C1 -12-5 10 AA3-6-2-2 70 $51059001 JC4 - 153-3 16
544382001 fC3 -90 14 544757001 | C3 -68 14 $51060001 | C4 -153-4 16
$44383000 |P -1 48 $44759000 | AA2- 3-2-4 68 551061001 JC4 -153-3 16
544387009 A -117 2 544760000 | AA2-3-2-5 68 551062001 | C4 -153-4 16
544411001 |C5 - 156 18 544795001 X -1 62 $510630071 | C4 -153-3 16
544412001 | AA2-5-1 68 544805101 |T -2 54 551064001 |C4 -153-4 16
544413001 [C5 - 154-2 18 S44806000 |T -2-5 54 551065001 |C4 -153-3 16
544414001 |V -3 60 544807000 | T -2-5-1 54 551066001 | C4 -153-4 16
544415001 |V -3-1 60 544924001 | C3 -126 14 551067001 | C5 -189-1 18

Vo -6-1 60 545147001 |B -2 6 551069001 | C5 - 1891 18
544417001 |V -3-2 60 545252000 |Y -1-11-9 64 551071001 | C5 - 1891 18

V o -6-2 60 545253000 |Y -1-11-9-1 64 $51073009 |Y -1 64
544420009 |Y -1-1 64 545254000 |Y -1-11-9-2 | 64 $51075001 1Y -1-10 64
544421001 |Y -1-1-3 64 545724009 |Z -19 72 Gaz -1-10 | 78
544422001 JY -1-1-4 64 546255000 |N -13 46 551076001 | Y -12 64
544424001 jY -1-1-26 64 546405000 |F -24 26 Gaz -12 78
544425001 |Y -1-2 64 546460000 |U1 - 1-15 56 $51077001 Y -14 64

Ga2 -1-2 78 uz -26 58 Gaz -14 78
544426001 |Y - 11 64 546476001 |P -7 48 551078001 |Y -15 64

Gaz -11 78 547112000 |C2 -26 12 Gaz -15 78
544433201 jCt -12 10 547592000 [M -2-4 41 551804001 | C5 - 154-1 18
544434001 1C1 -12-2 10 $47594000 |M -2-7 41 U32744000 |R -1-5 50
544436000 |C1 -12-4 10 548534009 |A -18 2 U34870001 |5 -1-2-3 52
544437201 |C1 -12-1 10 548537009 |A -17 2 U38337000 |R - 1-1 50
544443001 | C2 -30 12 548539001 A -29 2 U38338000 |[R -1-2 50
544445001 | C3 -67 14 548540109 |A -103 2 0A4300605 |S -1-6 52
544446001 | C3 -70 14 548555000 | C4 - 152 16 S -1-11 52

83




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
0A4400605 | M - 41 141 017751412 |D -47 20 025030232 A -22-5 2
0A5400805 |S -1-5 52 017761412 |C1 -14 10 N -1-1-8 44
0A5400806 M -1-6 40 017821813 | AA3-2-3 70 N -1-2-8 44
0A5401006 IM -1-7 40 017822212 |1 -25 38 Y -1-11-5 64

P -10 48 018016122 |C2 -29 12 AAT1-2-1-3 66
P -12 48 018060822 |[L -19 38 025030236 |7 - 117 54
P -14 48 018061036 |[M -4 40 T -2-13 54
P -27 48 018061422 |L -2 38 025040132 1C1 - 1-21 10
P -38 48 018081222 |2 -74-2 74 025040232 |C2 -40 12
0A5401605 | M -43 41 018081636 |S -7 52 C2 -43 12
0A5403006 [M -1-5 40 018082022 |A -102 2 C3 -129 14
0B1351606 |Z -94 74 A -104 2 U1l -42 56
002300403 |T -1-15 54 018300836 |Y -1-1-21 64 U2 -4z 58
T -2-11 o4 Y -1-1-22 64 025040236 1M -44 41
002300603 |5 -1-14 52 018301036 |Y -1-1-8 64 Z -44 73
002301203 |P -8 48 018301236 |Y -1-1-7 64 Z -46 73
004400603 [T -1-7 54 018302032 | AA3- 2-1-2 70 025050232 |P - 16 48
T -2-3 54 018400822 | C2 -42 12 C2 -25 12
004400814 |C1 -13 10 018400832 |C1 -1-20 10 C3 -117 14
008400604 K -8-4 36 018401022 |C2 -39 12 C3 -144 14
M -1-23 40 018401622 |C1 -1-10 10 025050236 |S -6 52
S -117 52 018401636 JC3 -88 14 Ut -1-5 56
011679312 |C1 -1-3 10 018405032 fZ2 -59 73 025060132 |C1 -15 10
014679320 |H -1-7 30 018501222 |A -107 2 025060236 |M -6 40
014680422 11 -42 32 c2 -24 12 T -1-4 54
€1 -1-18-2 10 018501422 |E -20 22 025060336 |Z -56 73
c2 -27 12 L -22 38 ut -1-22 56
014680622 |[E -3 22 C3 -145 14 Uz -34 58
G -28 28 018501622 |A - 106 2 025080232 |N -21 46
H -19 30 P -15 48 Z -74-3 74
J -7-2 32 €3 -118 14 025080236 U1 -1-2-6 56
L -24 38 3 -119 14 025080336 |N -22 46
014710522 | K -31 36 C3 -143 14 025350132 } Y -1-1-15 64
C3 -113 14 018680822 |V -3-5 60 025350332 |A -32 2
014760622 |B -9 6 vV -4-2 60 Y -1-7 64
D -39-2 20 vV -52 60 025680132 |Q -7 50
E -7 22 Cc1 -12-3 10 025680232 |[F -8 26
E -10 22 Cl1 -86 10 H -1-27 30
E -15 22 C3 -123 14 H -4 30
]l -33 32 018681022 |) - 11 32 J -39 32
Z -10 72 K -6 36 C1 -8 10
C1 -1-19 10 021060106 |Z -55 73 025750132 |[K -16 36
C1 -1-24 10 utl -1-24 56 026120236 U1 -1-2-1-9 56
C2 -18 12 U2 -36 58 U1l -1-2-2-9 56
c2 -31 12 021060206 |P -30 48 028030242 {N -1-1-7 44
c2 -35 12 021080106 |N -23 46 N -1-2-7 44
014770622 |B -12 & 021400102 |2 -60 73 Y -1-114 64
B -12 6 021400106 §M -45 41 028030246 |T -1-16 54
E -13-1 22 021400216 {Z -45 73 T -212 54
J -2 32 021500103 [N -5 44 028040246 |C3 -89 14
J -22 32 021500106 |5 -9 52 028050242 [P -17 438
C3 -100 14 Z -34-83 73 028050246 |Z -34-8-2 73
C3 -104 14 Z -34-11-1 73 Ut -1-6 56
C3 -107 14 021500216 |Y -1-1-24 64 028060242 |l -3 38
014780622 |B -4 6 021660102 |A -22-4 2 028060246 |M -5 40
B -15 6 K -36 36 P -3 48
017081606 |N -37 46 021660306 JC5 -158 18 Ui -1-23 56
Ut -1-2-1-3 56 021670202 jK -34 36 uz -35 58
U1 -1-2-2-3 56 021680202 |H -1-24 30 028080242 [N -20 46
u1 -1-2-4 56 021750102 |D -45 20 Z -74-4 74
U1 -1-2-9 56 022120306 JU1 -1-2-1-7 56 028080246 [N -38 46
017082203 [N -19 46 Ut -1-2-2-7 56 U1l -1-2-1-4 56
017501216 |Y -1-1-23 64 025030135 [ AA1-1-1-9 66 Ul -1-2-2-4 56

84



CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
028080246 |U1 - 1-2-5 56 062302506 [N -1-2-6 44 100032004 j1 -51 34
Ut -1-2-10 56 Y -1-11-3 64 100090004 |E -2 22
028120246 | U1 - 1-2-1-10 56 062400612 A -39 2 100136001 |G -20 28
Ut -1-2-2-10 56 062400806 |Q -2 50 H -1-20 30
028350242 |J -21-6 32 062400812 [N -30 44 100242003 |B -18 6
Y -1-8 b4 c3 -128 14 Y -1-1-16 64 |
AA1-2-1-8 66 062401006 |Z -3 72 100250001 |B - 11 6
028680242 |F -9 26 Z -43 73 B -11 6
032361306 fU1 -1-14 56 062404005 |Y -1-11-10 64 100360003 | -54 34
032422003 |Z -93 74 062501406 |Z -34-11-4 73 100398001 |G -12 28
Ui -38 56 062660412 {E  -14-1-3 22 100402004 |G -17 28
Uz -38 58 E -14-2-3 22 100645003 {K -7 36
032461606 |Z -57 73 062660712 |E - 14-1-7 22 100659001 |K -35 36
037200615 [W -1-10 62 E -14-2-7 22 100887001 Jz -30 72
037300615 |wW -1-13 62 062670412 |G -31 28 101073001 fuU1 -1-12 56
037300816 |S -1-12 52 062670512 |A -22-7 2 101121000 | U1 -1-13 56
037301015 |W -1-6 62 F-27 26 101572101 |2 -28 72
037301215 |z -4-3 72 F -39 26 101706001 I1B - 13-1 6
037521016 U1 -1-4 56 F-49 26 E -6-1 22
039411215 U1 -1-10 56 Y -1-6 64 102630001 1B -16 6
048020342 [ AA1-1-1-10 66 C2 -757 12 103950003 |G -18 28
048030342 |[K -15 36 062670612 1A -23 2 104450109 {A -4 2
048040342 |D -63 20 G -4 28 A -10 2
K -20 36 G -24 28 A -43 2
L -16 38 L -10 38 Z -1i-2 72
C1 -1-8 10 L -32 38 104525001 1G -14 28
048050342 [H -1-10 30 AA2-3-1-5 68 AA3-2-6 70
C1 -1-16 10 062670712 |C2 -76 12 104567001 |F -21 26
048050346 {T -1-19 54 062670812 | AA2-4-5 68 105073001 jU1 -1-17 56
T -2-15 54 062671212 [C2 -77 12 U2 -28 58
048060142 | T -1-3 54 062680512 |H -1-18 30 105343001 {2 -101 74
048060342 |1 -32 32 K -9 36 106129002 |J -21-5 32
C3 -109 14 K -22 36 106147002 {1 -14 32
€3 -116 14 cr -1 10 L -26 38
048070342 |J -19 32 AA2-3-1-9 68 106588003 §J -25-3 32
048080342 [E -18 22 062680612 |A -18 2 106623002 |A -19 2
C2 -36 12 A -28 2 A -30 2
048100142 [H -1-4 30 F -7 26 A -118 4
048150142 |B -7 6 F -30 26 l -52 34
048160242 {C3 -114 14 062680712 |B -14-1-7 6 C3 -132 14
€3 -142 14 B -14-2-7 6 C3 2135 14
048220242 |C2 -37 12 062680812 |A -119 4 107017001 ]S  -1-20 52
048320242 |2 -74-11 73 A -120 4 107017002 [A -36 2
052400606 | T -1-20 54 H -3 30 107038003 |C2 -78 12
T -2-16 54 C3 -66 14 107149001 {F -5 26
052501205 [N -2 44 C3 -69 14 F-13 26
060670512 |F - 16 26 062681212 |A -112 2 F-37 26
060670612 |G -6 28 A -115 2 107321003 fA -35 2
AAT-2-1-9 66 D -60 20 107321009 |S -1-19 52
AA1-2-3 66 H -2 30 107415009 |B -24 6
060680512 | K -19 36 062681412 1Q -6 50 107415011 |B -24 6
060680712 [D -72 20 062710612 |G -2 28 107415014 1B -24 6
I -4 32 062711012 jA -21 2 107415016 |B -24 6
061660806 |A -22-3 2 062711212 |A -14 2 107415018 |B -24 6
062300412 }P -29 48 062760812 L -28 38 107415019 |B -24 6
062300612 |P -28 48 062761012 |A -122 4 107415021 |B -24 6
AAT-2-1-2 66 3 -7 14 107415023 [B -24 8
AA1-2-1-6 66 062771012 |L -20 38 107415416 |2 -17 72
AA2-3-1-12 68 072630260 |B -6 6 107453001 |D -44 20
062301205 | T -1-1 54 081003670 JE -12 22 107606001 |G -14 28
T -2-6 54 E -17 22 107779001 |[Z -29 72
062301616 | AA1-1-1-13 66 100022004 |H -1-26 30 107780001 1Z  -31 72
062302506 |N - 1-1-6 44 100022005 1) -24 32 108802001 IF -46 26

85




CODE

CODE

109239002
109714000

109763002
109893002

110161004

110168001
110233001

110367001
110735001
111140002
111466101
112738000
113006001
113316001
114294001
114483002
114486002
115186001
115188001
116662003

117150001
117281002
117934009

117336001
117936009

118064001
118837001
119702004
120438001
120448001
120990001
122991001
123006001
126863001
129986001
132051001

133172003
133180005
133740006

138444001

139096001
140392009
140647101
140726000
141492001
141590001
141786001
141860001

142443001
142721001
142390001
143591001
143882001
143910009
144105000
144110001
144226001
144458001

144504001

144588001
144712001
145087001
145446001

145472001
145478101

145480101
145519001
145547001
145646011
145646014
145646016
145646018
145646019
145646021
145646024
145646025
145646421
146058001

146059001
146060000

146080000
146206009

146255000

146256001

146288001
146354001
148196000
148197000
148738000
148813001
148847001

149287000

149482001
149796001
149809000

1 1 1 ¥ 1 1 1 T ¥
RN N NN N N e
APARrRMNPRAMANOO

)3 PNETDOOTOTRENQ D ——g IO <mn
>>>>§>

N

&

W= W —

CODE REF.NO.
149809000 |P -33
P -45
S -1-16
W -3
149831101 Y -1-1-13
150173003 |z -34-7
150174000 |Z - 34-4-3
Z -34-5-1
150179002 [Z - 34-8-1
150180001 |2 - 34-1
150182000 |2 -34-2
150183000 {2 -34-10-2
150206002 |z - 34-4-1
150332001 |z -103
150382001 |Y - 1-1-5
150460001 |D -42
150461001 |D -43
151927001 |[F  -20
152231000 |B - 10-1
152236001 |B -14-1-2
B -14-2-2
152237101 |B  -14-1-3
152242001 |B -22
152243001 [B -23
152245001 |E -4
152632001 | C5 - 165-1
152633001 | C5 - 165-2
152678101 [E - 11
E -16
152681201 |E - 19-1
152682101 |E - 21-1
152683001 {E  -14-1-4
E -14-2-4
152684101 |E - 14-1-5
E -14-2-5
152686101 JE -21-1
152869001 |G -1
152870001 |G -3
152872001 |G -8
152881001 |G -27
152883000 |G -29
152884001 §G -30
152889001 G -23
AA1-2-4
152891101 |G -26
152938001 |H -1-17
152948001 §F -1
F -32
152969001 |F -38
153242000 [M -1-29-6
Z -25
153403002 |C1 -9
153484001 1) -38
153562001 |F -19
153597001 }J -21-2
153920001 [F -12
154235001 |Y -1-1-10
154236001 |Y -1-1-11
154237001 |Y -1-1-14
Ga2-1-1-14
154252001 |Y -1-4
Gaz2-1-4
154253001 fy -1-5




CODE REF.NO. Page
154253001 JGa2 -1-5 78
154256101 Y -1-9 64

Gaz -1-9 78
154467001 |2 -4-2 72
154528001 |H -1-12 30
154596000 |J -20 32
154599000 |J -5 32
154607101 JL -9 38
154623000 |B -10-2 6
154624101 IB - 14-2-3 6
154702101 |2 -23 72
154763010 |B -24 8
155167002 |D -52 20
155510001 | AA1-1-1-7 66
AA3-2-1-6 70
155578000 |B -19 6
156112003 |Z -34-6 73
156206001 |K -29 36
157237001 |D -64-7 20
Gal -F 76
157255100 | AA1-1-1-8 66
158592001 |D -64-6 20
Gal -G 76
158940001 |J -35 32
159111001 K -37 36
159224001 |G -7 28
159574101 {H -1-19 30
159805001 |G - 15 28
159905001 }J -13 32
181995001 JE -6 22
200190001 |N -15 46
zZz -4 73
Ui -1-18 56
U2 -30 58
228475000 |F -44 26
] -55 34
M -7 40
N -31 44
P -39 48
T -1-1 54
T -27 54
AA2-4-6 68
231071001 |4 -16 32
232384001 |M -1-29-3 40
340400001 |P -34 48
P -40 48
Y -1-12 64
AA2-3-4 68
AA3-2-5 70
402887001 |E -14-1-6 22
E -14-2-6 22
417382001 ]S -1-2-5 52
525664000 [P -11 48
P -37 48
530138001 {C3 - 108 14
€3 -115 14
623033000 |D -41 20
625010000 | AA1-2-2 66

87







Fo oy

N—=yTwy
PARTS BOOK
TEILEKATALOG
LIVRE DES PIECES
LIBRO DE REFERENCIA DE PIEZAS

JSY-TERRSH
BROTHER INDUSTRIES,LTD.
T467-8562 & EHIEIEEDE] TH1H1S TEL(052)824-2392

Printed in Japan / Gedruckt in Japan / Imprimé au Japon / Impreso en Japén

151-V26
S98V26-201
1999.08. H (1)

-



BAS-326EL e

» e Elsotrania TEILEKATALOG
Il Exceliont
' PR LIVRE DES PIECES
_______ _,5",._,:;-'._,:'.._:' LIBRO DE REFERENCIA DE PIEZAS

JOJSLNEEFIVY

PROGRAMMABLE ELECTRONIC PATTERN SEWER WITH CYLINDER BED
ELEKTRONISCHE-FREI-PROGRAMMIERBARER STEPPSTICH-ZYLINDERARM-VOLLAUTOMAT
AUTOMATE DE COUTURE PROGRAMMABLE-BRAS CYLINDRIQUE

AUTOMATA ELECTRONICA PROGRAMABLE DE BASE CILINDRICA




